SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
30 31.04 -8.96 40 35.82 24.11 1.05 29.94 - - P H
47.01 26.73 -13.27 40 39.52 15.8 1.34 29.93 - - P H
163.38 29.53 -13.97 43.5 40.96 16.1 231 29.84 - - P H
771.1 30.21 -15.79 46 26.87 27.86 4.88 29.4 - - P H
869.1 31.68 -14.32 46 26.52 28.98 5.22 29.04 - - P H
948.2 33.31 -12.69 46 26.32 30.17 5.51 28.69 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 30 32.78 -7.22 40 37.56 24.11 1.05 29.94 - - P \%
LF 45.39 2162 |-18.38 40 3357 | 16.67 1.31 | 29.93 - - P |V
63.48 19.97 -20.03 40 36.63 11.67 1.57 29.9 - - P \%
812.4 30.92 -15.08 46 27.54 27.61 5.02 29.25 - - P \%
896.4 35.92 -10.08 46 30.66 28.71 5.41 28.86 - - P \Y,
952.4 34.09 -11.91 46 26.88 30.35 5.52 28.66 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR381616C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2372.58 55.15 -18.85 74 39.05 32.1 18.19 | 34.19 | 106 | 302 P H
2387.07 44.87 -9.13 54 28.73 32.1 18.24 34.2 106 | 302 A H
* 2412 102.64 - - 86.47 32.08 18.29 34.2 106 | 302 P H
* 2412 99.63 - - 83.46 32.08 18.29 34.2 106 | 302 A H
H
802.11b
H
CHoO1
2388.855 55.35 -18.65 74 39.21 32.1 18.24 34.2 100 3 P \Y
2412MHz
2386.335 44.54 -9.46 54 28.4 32.1 18.24 34.2 100 3 A |V
* 2412 98.27 - - 82.1 32.08 18.29 34.2 100 3 P \Y
* 2412 95.28 - - 79.11 32.08 18.29 34.2 100 3 A |V
\Y
\Y
2388.4 55.22 -18.78 74 39.08 32.1 18.24 34.2 105 | 300 P H
2389.52 44.32 -9.68 54 28.18 32.1 18.24 34.2 105 | 300 A H
* 2437 102.98 - - 86.82 32.03 18.34 | 3421 | 105 | 300 P H
* 2437 99.97 - - 83.81 32.03 18.34 | 3421 | 105 | 300 A H
2493.98 54.94 -19.06 74 38.74 32 18.42 | 34.22 | 105 | 300 P H
802.11b
2494.19 44.59 -9.41 54 28.39 32 18.42 | 3422 | 105 | 300 A H
CH 06
2389.52 55.41 -18.59 74 39.27 32.1 18.24 34.2 100 14 P \Y
2437MHz
2389.24 44.28 -9.72 54 28.14 32.1 18.24 34.2 100 14 A |V
* 2437 100.01 - - 83.85 32.03 18.34 | 34.21 | 100 14 P Y
* 2437 96.98 - - 80.82 32.03 18.34 | 34.21 | 100 14 A |V
2487.96 55.1 -18.9 74 38.91 32 18.41 | 34.22 | 100 14 P \Y
2491.53 44.46 -9.54 54 28.26 32 18.42 | 34.22 | 100 14 A |V
TEL : 886-3-327-3456 Page Number : C40of C74
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* 2462 102.53 - - 86.36 32 18.38 | 34.21 | 102 | 305 P H
* 2462 99.47 - - 83.3 32 18.38 | 34.21 | 102 305 A H
2487.48 55.09 -18.91 74 38.9 32 1841 | 34.22 | 102 | 305 P H
2487.92 45.84 -8.16 54 29.65 32 18.41 | 34.22 | 102 305 A H
H
802.11b
H
CH 11
* 2462 99.36 - - 83.19 32 18.38 | 34.21 | 100 21 P \%
2462MHz
* 2462 96.32 - - 80.15 32 18.38 | 34.21 | 100 21 A \%
2498.16 54.93 -19.07 74 38.72 32 18.43 | 34.22 | 100 21 P \Y
2487.84 44.96 -9.04 54 28.77 32 18.41 | 34.22 | 100 21 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50f C74
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Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.58 -32.42 74 53.69 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 41.16 -32.84 74 53.27 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.94 -33.06 74 52.86 34.15 12.85 | 58.92 - - P H
7311 42.25 -31.75 74 48.92 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 41.56 -32.44 74 53.48 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 42.28 -31.72 74 48.95 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.27 -32.73 74 53.02 34.2 12.89 | 58.84 - - P H
7386 41.37 -32.63 74 48.19 35.63 15.19 | 57.64 - - P
802.11b
CH 11
4924 40.23 -33.77 74 51.98 34.2 12.89 | 58.84 - - P
2462MHz
7386 41.17 -32.83 74 47.99 35.63 15.19 | 57.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C8of C74
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2388.645 57.62 | -16.38 74 41.48 321 18.24 34.2 100 | 134 P H
2390 48.03 -5.97 54 31.89 321 18.24 34.2 100 | 134 | A | H
* 2412 104.91 - - 88.74 32.08 18.29 34.2 100 | 134 P H
* 2412 97.4 - - 81.23 32.08 18.29 34.2 100 | 134 | A | H
H
802.11g
H
CHO1
2389.695 55.47 | -18.53 74 39.33 321 18.24 34.2 107 | 160 P |V
2412MHz
2389.065 46.79 -7.21 54 30.65 321 18.24 34.2 107 | 160 AV
* 2412 101.32 - - 85.15 32.08 18.29 34.2 107 | 160 P |V
* 2412 94.45 - - 78.28 32.08 18.29 34.2 107 | 160 AV
\
\
2357.04 54.8 -19.2 74 38.74 321 18.15 | 3419 | 118 | 136 P H
2385.74 46.24 -7.76 54 30.11 321 18.23 34.2 118 | 136 A | H
* 2437 105.42 - - 89.26 32.03 18.34 | 3421 | 118 | 136 P H
* 2437 97.88 - - 81.72 32.03 18.34 | 3421 | 118 | 136 A | H
2498.81 5454 | -19.46 74 38.33 32 18.43 | 34.22 | 118 | 136 P H
802.11g
2490.41 46.09 -7.91 54 29.89 32 18.42 | 3422 | 118 | 136 A | H
CH 06
2357.32 54.62 | -19.38 74 38.56 321 18.15 | 34.19 | 112 | 157 P |V
2437MHz
2387.56 45.73 -8.27 54 29.59 321 18.24 34.2 12 | 157 AV
* 2437 101.51 - - 85.35 32.03 18.34 | 3421 | 112 | 157 P |V
* 2437 93.92 - - 77.76 32.03 18.34 | 3421 | 112 | 157 AV
2485.51 54.61 | -19.39 74 38.42 32 18.41 | 3422 | 112 | 157 P |V
2487.68 45.8 -8.2 54 29.61 32 18.41 | 3422 | 112 | 157 AV
TEL : 886-3-327-3456 Page Number : C9of C74
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* 2462 105.03 - - 88.86 32 18.38 | 34.21 | 100 149 P H
* 2462 97.83 - - 81.66 32 18.38 | 34.21 | 100 149 A H
2492.6 55.49 -18.51 74 39.29 32 18.42 | 34.22 | 100 149 P H
2483.84 46.59 -7.41 54 30.41 32 18.4 34.22 | 100 149 A H
H
802.11g
H
CH 11
* 2462 100.91 - - 84.74 32 18.38 | 34.21 | 100 166 P \%
2462MHz
* 2462 93.19 - - 77.02 32 18.38 | 34.21 | 100 166 A \%
2489.44 55.51 -18.49 74 39.32 32 18.41 | 34.22 | 100 166 P \Y
2490.52 45.99 -8.01 54 29.79 32 18.42 | 34.22 | 100 166 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C74

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.94 -33.06 74 53.05 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 41.24 -32.76 74 53.35 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.89 -33.11 74 52.81 34.15 12.85 | 58.92 - - P H
7311 42.35 -31.65 74 49.02 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.02 -32.98 74 52.94 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 41.98 -32.02 74 48.65 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C12 of C74
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.86 -33.14 74 52.61 34.2 12.89 | 58.84 - - P H
7386 40.67 -33.33 74 47.49 35.63 15.19 | 57.64 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 40.34 -33.66 74 52.09 34.2 12.89 | 58.84 - - P \%
2462MHz
7386 41.42 -32.58 74 48.24 35.63 15.19 | 57.64 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C13 of C74
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 30.13 -9.87 40 3451 24,51 1.05 29.94 - - P H
47.55 32.77 -7.23 40 45.87 15.48 1.34 29.92 - - P H
200.64 30.71 | -12.79 43.5 43.12 14.93 2.49 29.83 - - P H
796.3 31.84 |-14.16 46 28.3 27.84 4.99 29.29 - - P H
883.1 32.16 -13.84 46 27.18 28.62 5.31 28.95 - - P H
957.3 33.7 -12.3 46 26.14 30.64 5.53 28.61 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 33.42 -6.58 40 37.8 24.51 1.05 29.94 - - P \%
47.82 32.33 -7.67 40 45.56 15.35 1.34 29.92 | 100 53 Q |V
231.15 32.7 -13.3 46 43.7 16.25 2.57 29.82 - - P \%
802.6 35.08 -10.92 46 31.6 27.74 5.01 29.27 - - P \%
920.2 36.47 -9.53 46 30.89 28.9 5.46 28.78 - - P |V
957.3 36.76 -9.24 46 29.2 30.64 5.53 28.61 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2360.715 56.67 -17.33 74 40.6 32.1 18.16 | 34.19 | 100 | 302 P H
2386.335 44.48 -9.52 54 28.34 32.1 18.24 34.2 100 | 302 A H
* 2412 101.29 - - 85.12 32.08 18.29 34.2 100 | 302 P H
* 2412 98.24 - - 82.07 32.08 18.29 34.2 100 | 302 A H
H
802.11b
H
CHoO1
2326.17 55.52 -18.48 74 39.7 31.96 18.05 | 34.19 | 118 85 P \Y
2412MHz
2389.485 44.44 -9.56 54 28.3 32.1 18.24 34.2 118 85 A |V
* 2412 100.06 - - 83.89 32.08 18.29 34.2 118 85 P \Y
* 2412 96.98 - - 80.81 32.08 18.29 34.2 118 85 A |V
\Y
\Y
2374.12 55.15 -18.85 74 39.04 32.1 18.2 34.19 | 298 57 P H
2388.54 44.43 -9.57 54 28.29 32.1 18.24 34.2 298 57 A H
* 2437 101.8 - - 85.64 32.03 18.34 | 34.21 | 298 57 P H
* 2437 98.81 - - 82.65 32.03 18.34 | 34.21 | 298 57 A H
2492.58 54.91 -19.09 74 38.71 32 18.42 | 34.22 | 298 57 P H
802.11b
2494.82 44.62 -9.38 54 28.42 32 18.42 | 34.22 | 298 57 A H
CH 06
2370.48 55.44 -18.56 74 39.35 32.1 18.18 | 34.19 | 120 86 P \Y
2437MHz
2389.94 44.43 -9.57 54 28.29 32.1 18.24 34.2 120 86 A |V
* 2437 100.65 - - 84.49 32.03 18.34 | 34.21 | 120 86 P \Y
* 2437 97.69 - - 81.53 32.03 18.34 | 34.21 | 120 86 A |V
2497.55 56.16 -17.84 74 39.95 32 18.43 | 34.22 | 120 86 P \Y
2494.82 44.6 -9.4 54 28.4 32 18.42 | 34.22 | 120 86 A |V
TEL : 886-3-327-3456 Page Number : C150of C74
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* 2462 101.21 - - 85.04 32 18.38 | 34.21 110 304 P H
* 2462 98.14 - - 81.97 32 18.38 | 34.21 110 304 A H
2492.04 55 -19 74 38.8 32 18.42 | 34.22 110 304 P H
2484.6 44.92 -9.08 54 28.74 32 18.4 34.22 110 304 A H
H
802.11b
H
CH 11
* 2462 99.79 - - 83.62 32 18.38 | 34.21 118 118 P \%
2462MHz
* 2462 96.78 - - 80.61 32 18.38 | 34.21 118 118 A \%
2490.24 55.05 -18.95 74 38.86 32 18.41 | 34.22 118 118 P \Y
2485 44.72 -9.28 54 28.54 32 18.4 34.22 118 118 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C74
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 41.61 -32.39 74 53.72 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 41.52 -32.48 74 53.63 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C17 of C74
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.15 -32.85 74 53.07 34.15 12.85 | 58.92 - - P H
7311 41.81 -32.19 74 48.48 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 40.67 -33.33 74 52.59 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 42.7 -31.3 74 49.37 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C18 of C74
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.9 -32.1 74 53.65 34.2 12.89 | 58.84 - - P H
7386 41.3 -32.7 74 48.12 35.63 15.19 | 57.64 - - P
802.11b
CH 11
4924 41.14 -32.86 74 52.89 34.2 12.89 | 58.84 - - P
2462MHz
7386 41.5 -325 74 48.32 35.63 15.19 | 57.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C19 of C74
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2374.26 55.43 -18.57 74 39.32 32.1 18.2 34.19 | 100 | 301 P H
2390 47.23 -6.77 54 31.09 32.1 18.24 34.2 100 | 301 A H
* 2412 103.91 - - 87.74 32.08 18.29 34.2 100 | 301 P H
* 2412 96.54 - - 80.37 32.08 18.29 34.2 100 | 301 A H
H
802.11g
H
CHoO1
2389.8 55.73 -18.27 74 39.59 32.1 18.24 34.2 100 86 P \Y
2412MHz
2390 47.31 -6.69 54 31.17 32.1 18.24 34.2 100 86 A |V
* 2412 102.73 - - 86.56 32.08 18.29 34.2 100 86 P \Y
* 2412 95.15 - - 78.98 32.08 18.29 34.2 100 86 A |V
\Y
\Y
2380.84 55.58 -18.42 74 39.46 32.1 18.22 34.2 113 303 P H
2385.74 46.53 -7.47 54 30.4 32.1 18.23 34.2 113 303 A H
* 2437 104.59 - - 88.43 32.03 18.34 | 3421 | 113 303 P H
* 2437 97.04 - - 80.88 32.03 18.34 | 3421 | 113 303 A H
2489.5 55.65 -18.35 74 39.46 32 18.41 | 34.22 | 113 303 P H
802.11g
2497.9 46.52 -7.48 54 30.31 32 18.43 | 3422 | 113 303 A H
CH 06
2367.12 55.12 -18.88 74 39.03 32.1 18.18 | 34.19 | 120 86 P \Y
2437MHz
2384.62 46.13 -7.87 54 30 32.1 18.23 34.2 120 86 A |V
* 2437 102.87 - - 86.71 32.03 18.34 | 34.21 | 120 86 P \Y
* 2437 95.87 - - 79.71 32.03 18.34 | 34.21 | 120 86 A |V
2487.47 55.22 -18.78 74 39.03 32 18.41 | 34.22 | 120 86 P \Y
2491.88 46.22 -7.78 54 30.02 32 18.42 | 34.22 | 120 86 A |V
TEL : 886-3-327-3456 Page Number : C20 of C74
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* 2462 104.38 - - 88.21 32 18.38 | 34.21 | 109 | 303 P H
* 2462 96.6 - - 80.43 32 18.38 | 34.21 | 109 303 A H
2494.6 54.92 -19.08 74 38.72 32 18.42 | 34.22 | 109 | 303 P H
2486.04 46.9 -7.1 54 30.71 32 18.41 | 34.22 | 109 303 A H
H
802.11g
H
CH 11
* 2462 102.55 - - 86.38 32 18.38 | 34.21 115 119 P \%
2462MHz
* 2462 95.36 - - 79.19 32 18.38 | 34.21 115 119 A \%
2485.16 55.08 -18.92 74 38.9 32 18.4 34.22 115 119 P \Y
2494.84 46.45 -7.55 54 30.25 32 18.42 | 34.22 115 119 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.19 -32.81 74 53.3 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 41.22 -32.78 74 53.33 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.71 -33.29 74 52.63 34.15 12.85 | 58.92 - - P H
7311 42.48 -31.52 74 49.15 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.34 -32.66 74 53.26 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 41.64 -32.36 74 48.31 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.14 -32.86 74 52.89 34.2 12.89 | 58.84 - - P H
7386 40.91 -33.09 74 47.73 35.63 15.19 | 57.64 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 40.96 -33.04 74 52.71 34.2 12.89 | 58.84 - - P \%
2462MHz
7386 41.81 -32.19 74 48.63 35.63 15.19 | 57.64 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 30.68 -9.32 40 35.06 24,51 1.05 29.94 - - P H
48.09 31.63 -8.37 40 44.98 15.23 1.34 29.92 - - P H
199.83 3156 |-11.94 43.5 43.99 14.91 2.49 29.83 - - P H
812.4 30.29 |-15.71 46 26.91 27.61 5.02 29.25 - - P H
885.9 32.26 -13.74 46 27.21 28.64 5.34 28.93 - - P H
952.4 33.11 -12.89 46 25.81 30.44 5.52 28.66 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 33.45 -6.55 40 37.83 24.51 1.05 29.94 - - P \%
48.09 30.85 -9.15 40 44.2 15.23 1.34 29.92 - - P Vv
225.21 34.28 -11.72 46 45.96 15.58 2.56 29.82 - - P \%
793.5 33.99 -12.01 46 30.47 27.85 4.98 29.31 - - P \%
827.8 35.25 -10.75 46 31.53 27.88 5.06 29.22 - - P \Y,
954.5 35.45 -10.55 46 28 30.57 5.52 28.64 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2388.96 64.08 -9.92 74 47.94 321 18.24 34.2 100 294 P H

2389.38 52.47 -1.53 54 36.33 321 18.24 34.2 100 294 A H

* 2412 108.55 - - 92.38 32.08 18.29 34.2 100 294 P H

* 2412 100.2 - - 84.03 32.08 18.29 34.2 100 294 A H

802.11ax H
HEZ20 Full H
CHO1 2387.91 68.39 -5.61 74 52.25 321 18.24 34.2 100 12 P \%
2412MHz 2387.91 52.17 -1.83 54 36.03 32.1 1824 | 342 | 100 | 12 AV
* 2412 104.89 - - 88.72 32.08 18.29 34.2 100 12 P \%

* 2412 97.24 - - 81.07 32.08 18.29 34.2 100 12 A \%

\%

\%

2388.12 54.12 -19.88 74 37.98 321 18.24 34.2 355 0 P H

2381.54 45.65 -8.35 54 29.53 32.1 18.22 34.2 355 0 A H

* 2437 110.26 - - 94.1 32.03 18.34 34.21 355 0 P H

* 2437 102.6 - - 86.44 32.03 18.34 34.21 355 0 A H

802.11ax 2484.39 54.25 -19.75 74 38.07 32 18.4 34.22 355 0 P H
HE20 Full 2492.37 46.05 -7.95 54 29.85 32 18.42 34.22 355 0 A H
CH 06 2385.04 55.04 -18.96 74 38.91 321 18.23 34.2 100 20 P Vv
2437MHz 2388.26 45.76 | -8.24 54 29.62 32.1 18.24 | 342 | 100 | 20 AV
* 2437 107.26 - - 91.1 32.03 18.34 34.21 100 20 P \%

* 2437 99.8 - - 83.64 32.03 18.34 34.21 100 20 A \%

2498.81 54.12 -19.88 74 37.91 32 18.43 34.22 100 20 P \%

2488.03 45.84 -8.16 54 29.65 32 18.41 34.22 100 20 A \%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 108.31 - - 92.14 32 18.38 34.21 308 29 P H
* 2462 100.31 - - 84.14 32 18.38 | 34.21 | 308 29 A | H
2485.64 62 -12 74 45.81 32 18.41 34.22 308 29 P H
2484.6 52.68 -1.32 54 36.5 32 18.4 34.22 308 29 A H
802.11ax H
HE20 Full H
CH11 * 2462 108.95 - - 92.78 32 18.38 | 34.21 | 100 24 P |V
2462MHz |« 2462 100.01 - - 83.84 32 18.38 | 3421 | 100 | 24 AV
2485.72 64.64 -9.36 74 48.45 32 18.41 | 34.22 | 100 24 P |V
2483.56 51.11 -2.89 54 34.93 32 18.4 34.22 | 100 24 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.72 -32.28 74 53.83 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 40.94 -33.06 74 53.05 34.1 12.8 59.01 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.71 -32.29 74 53.63 34.15 12.85 58.92 - - P H
7311 42.57 -31.43 74 49.24 35.7 15.19 57.56 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 42.24 -31.76 74 54.16 34.15 12.85 58.92 - - P \%
2437MHz 7311 42,95 |-31.05 74 49.62 35.7 15.19 | 57.56 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 41.79 -32.21 74 53.54 34.2 12.89 58.84 - - P H
7386 41.69 -32.31 74 48.51 35.63 15.19 57.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 41.25 -32.75 74 53 34.2 12.89 58.84 - - P \%
2462MHz 7386 42,08 |-31.92 74 48.9 3563 | 15.19 | 57.64 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2387 60.02 -13.98 74 43.88 321 18.24 34.2 369 0 P H
2386.86 52.45 -1.55 54 36.31 321 18.24 34.2 369 0 A H
* 2422 103.41 - - 87.23 32.06 18.32 34.2 369 0 P H
* 2422 95.79 - - 79.61 32.06 18.32 34.2 369 0 A H
802.11ax 2495.31 54.95 -19.05 74 38.74 32 18.43 34.22 369 0 P H
HE40 Full 2486.84 46.49 -7.51 54 30.3 32 18.41 | 34.22 369 0 A H
CHO03 2387.14 58.96 -15.04 74 42.82 321 18.24 34.2 100 17 P \%
2422MHz 2388.12 51.78 | -2.22 54 35.64 32.1 1824 | 342 | 100 | 17 AV
* 2422 101.77 - - 85.59 32.06 18.32 34.2 100 17 P \%
* 2422 94.31 - - 78.13 32.06 18.32 34.2 100 17 A \%
2491.46 55.2 -18.8 74 39 32 18.42 | 34.22 100 17 P \%
2493.91 46.32 -7.68 54 30.12 32 18.42 34.22 100 17 A \%
2389.94 59.44 -14.56 74 43.3 32.1 18.24 34.2 304 0 P H
2388.4 49.75 -4.25 54 33.61 321 18.24 34.2 304 0 A H
* 2437 104.55 - - 88.39 32.03 18.34 34.21 304 0 P H
* 2437 97.92 - - 81.76 32.03 18.34 34.21 304 0 A H
802.11ax 2484.04 60.38 -13.62 74 44.2 32 18.4 34.22 304 0 P H
HE40 Full 2484.39 51.58 -2.42 54 354 32 18.4 34.22 304 0 A H
CH 06 2384.34 59.1 -14.9 74 42.97 321 18.23 34.2 100 24 P Vv
2437MHz 2386.3 49.85 | -4.15 54 33.71 32.1 18.24 | 342 | 100 | 24 AV
* 2437 104.12 - - 87.96 32.03 18.34 34.21 100 24 P Vv
* 2437 95.88 - - 79.72 32.03 18.34 34.21 100 24 A \%
2483.83 60.9 -13.1 74 44.72 32 18.4 34.22 100 24 P \%
2484.53 50.49 -3.51 54 34.31 32 18.4 34.22 100 24 A \%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2376.22 54.44 -19.56 74 38.33 321 18.21 34.2 100 303 P H
2381.26 46.24 -7.76 54 30.12 321 18.22 34.2 100 | 303 A H
* 2452 103.02 - - 86.87 32 18.36 34.21 100 303 P H
* 2452 96.37 - - 80.22 32 18.36 34.21 100 303 A H
802.11ax 2487.26 64.37 -9.63 74 48.18 32 18.41 | 34.22 | 100 | 303 P H
HE40 Full 2486.84 52.82 -1.18 54 36.63 32 18.41 34.22 100 303 A H
CH 09 2373.14 53.95 -20.05 74 37.84 321 18.2 34.19 | 100 25 P \Y
2452MHz 2364.6 46.2 -7.8 54 30.12 32.1 18.17 34.19 100 25 A \Y
* 2452 103.09 - - 86.94 32 18.36 | 34.21 | 100 25 P \Y
* 2452 94.21 - - 78.06 32 18.36 | 34.21 | 100 25 A |V
2487.47 61.16 -12.84 74 44.97 32 18.41 34.22 100 25 P \%
2486.21 51.04 -2.96 54 34.85 32 18.41 | 34.22 | 100 25 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C320f C74
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Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.65 -32.35 74 53.63 34.18 12.81 58.97 - - P H
7266 42.54 -31.46 74 49.1 35.77 15.19 57.52 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 41.8 -32.2 74 53.78 34.18 12.81 58.97 - - P \%
2422MHz 7266 42,78 | -31.22 74 49.34 | 3577 | 1519 | 57.52 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.24 -32.76 74 53.16 34.15 12.85 58.92 - - P H
7311 42.4 -31.6 74 49.07 35.7 15.19 57.56 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 41.58 -32.42 74 53.5 34.15 12.85 58.92 - - P \%
2437MHz 7311 42.7 -31.3 74 49.37 35.7 15.19 | 57.56 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 42.04 -31.96 74 53.92 34.12 12.87 58.87 - - P H
7356 42.72 -31.28 74 49.46 35.69 15.18 57.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 41.41 -32.59 74 53.29 34.12 12.87 58.87 - - P \%
2452MHz 7356 41.74 | -32.26 74 4848 | 3569 | 15.18 | 57.61 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
30 30.36 -9.64 40 34.74 24.51 1.05 29.94 - - P H
47.82 32.63 -7.37 40 45.86 15.35 1.34 29.92 - - P H
200.64 31.76 -11.74 43.5 44.17 14.93 2.49 29.83 - - P H
799.8 30.89 -15.11 46 27.36 27.81 5 29.28 - - P H
869.1 32.56 -13.44 46 27.62 28.76 5.22 29.04 - - P H
955.9 33.37 -12.63 46 25.85 30.61 5.53 28.62 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 30 33.15 -6.85 40 37.53 24.51 1.05 29.94 - - P \%
LF 47.55 33.83 | -6.17 40 46.93 | 15.48 1.34 | 29.92 | 100 | 41 Q | Vv
228.18 34.26 -11.74 46 45.58 15.93 2.57 29.82 - - P \%
806.8 35.04 -10.96 46 31.63 27.66 5.02 29.27 - - P \%
869.1 35.2 -10.8 46 30.26 28.76 5.22 29.04 - - P Vv
951 34.82 -11.18 46 27.62 30.36 5.51 28.67 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

<External Antenna>

<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2384.34 54.06 -19.94 74 37.93 32.1 18.23 34.2 393 | 268 P H
2389.485 45.44 -8.56 54 29.3 32.1 18.24 34.2 393 | 268 A H
* 2412 101.47 - - 85.3 32.08 18.29 34.2 393 | 268 P H
* 2412 94.32 - - 78.15 32.08 18.29 34.2 393 | 268 A H
H

802.11g
H

CHoO1
2372.37 54.19 -19.81 74 38.09 32.1 18.19 | 34.19 | 311 336 P \Y

2412MHz
2361.66 45.02 -8.98 54 28.95 32.1 18.16 | 34.19 | 311 336 A |V
* 2412 97.38 - - 81.21 32.08 18.29 34.2 311 336 P \Y
* 2412 90.12 - - 73.95 32.08 18.29 34.2 311 336 A \Y
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C37 of C74
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.92 -33.08 74 53.03 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHoO1
4824 40.91 -33.09 74 53.02 34.1 12.8 59.01 - - P \%
2412MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.54 30.65 -9.35 40 35.55 23.98 1.06 29.94 - - P H
44.85 25.74 -14.26 40 37.41 16.95 131 29.93 - - P H
205.77 23.46 | -20.04 43.5 35.59 15.19 2.51 29.83 - - P H
773.9 30.12 |-15.88 46 26.72 27.89 4.89 29.38 - - P H
891.5 32.83 -13.17 46 27.6 28.76 5.37 28.9 - - P H
958 33.64 |-12.36 46 26.14 30.57 5.53 28.6 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 32.75 -7.25 40 37.53 24.11 1.05 29.94 - - P \%
46.2 21.63 -18.37 40 33.98 16.25 1.33 29.93 - - P \Y,
205.77 22.4 -21.1 43.5 34.53 15.19 251 29.83 - - P \%
780.2 31.2 -14.8 46 27.82 27.83 491 29.36 - - P \%
860.7 32.25 -13.75 46 27.22 28.96 5.17 29.1 - - P Vv
943.3 33.37 -12.63 46 26.68 29.89 55 28.7 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2384.235 55.62 -18.38 74 39.49 32.1 18.23 34.2 106 | 284 P H
2387.175 46.17 -7.83 54 30.03 32.1 18.24 34.2 106 | 284 A H
* 2412 105.08 - - 88.91 32.08 18.29 34.2 106 | 284 P H
* 2412 102.08 - - 85.91 32.08 18.29 34.2 106 | 284 A H
H
802.11b
H
CHoO1
2372.16 55.56 -18.44 74 39.46 32.1 18.19 | 34.19 | 400 187 P \Y
2412MHz
2389.17 44.53 -9.47 54 28.39 32.1 18.24 34.2 400 187 A |V
* 2412 94.11 - - 77.94 32.08 18.29 34.2 400 187 P \Y
* 2412 91.1 - - 74.93 32.08 18.29 34.2 400 187 A |V
\Y
\Y
2377.2 56.4 -17.6 74 40.29 32.1 18.21 34.2 106 | 288 P H
2389.94 44.79 -9.21 54 28.65 32.1 18.24 34.2 106 | 288 A H
* 2437 105 - - 88.84 32.03 18.34 | 3421 | 106 | 288 P H
* 2437 102 - - 85.84 32.03 18.34 | 3421 | 106 | 288 A H
2486.35 55.84 -18.16 74 39.65 32 18.41 | 3422 | 106 | 288 P H
802.11b
2491.6 44.89 -9.11 54 28.69 32 18.42 | 3422 | 106 | 288 A H
CH 06
2310.56 55.28 -18.72 74 39.6 31.86 18 34.18 | 400 2 P \Y
2437MHz
2389.94 44.61 -9.39 54 28.47 32.1 18.24 34.2 400 2 A |V
* 2437 97.53 - - 81.37 32.03 18.34 | 34.21 | 400 2 P Y
* 2437 94.51 - - 78.35 32.03 18.34 | 34.21 | 400 2 A |V
2484.46 54.9 -19.1 74 38.72 32 18.4 34.22 | 400 2 P \Y
2484.95 44.82 -9.18 54 28.64 32 18.4 34.22 | 400 2 A |V
TEL : 886-3-327-3456 Page Number : C40 of C74
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* 2462 105.66 - - 89.49 32 18.38 | 34.21 | 104 | 277 P H
* 2462 102.5 - - 86.33 32 18.38 | 34.21 | 104 | 277 A H
2483.72 57.31 -16.69 74 41.13 32 18.4 34.22 | 104 | 277 P H
2483.52 47.89 -6.11 54 31.71 32 18.4 34.22 | 104 | 277 A H
H
802.11b
H
CH 11
* 2462 97.78 - - 81.61 32 18.38 | 34.21 | 392 162 P \%
2462MHz
* 2462 94.64 - - 78.47 32 18.38 | 34.21 | 392 162 A \%
2496.32 55.27 -18.73 74 39.06 32 18.43 | 34.22 | 392 162 P \Y
2483.52 45.22 -8.78 54 29.04 32 18.4 34.22 | 392 162 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.18 -33.82 74 52.29 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 41.23 -32.77 74 53.34 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.78 -33.22 74 52.7 34.15 12.85 | 58.92 - - P H
7311 41.82 -32.18 74 48.49 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 41.95 -32.05 74 53.87 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 41.5 -32.5 74 48.17 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.83 -32.17 74 53.58 34.2 12.89 | 58.84 - - P H
7386 40.46 -33.54 74 47.28 35.63 15.19 | 57.64 - - P
802.11b
CH 11
4924 41.3 -32.7 74 53.05 34.2 12.89 | 58.84 - - P
2462MHz
7386 41.57 -32.43 74 48.39 35.63 15.19 | 57.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.905 65.48 -8.52 74 49.34 321 18.24 34.2 105 | 293 P H
2389.695 52.98 -1.02 54 36.84 321 18.24 34.2 105 | 293 A | H
* 2412 107.49 - - 91.32 32.08 18.29 34.2 105 | 293 P H
* 2412 100.16 - - 83.99 32.08 18.29 34.2 105 | 293 A | H
H
802.11g
H
CHO1
2390 55.83 | -18.17 74 39.69 321 18.24 34.2 400 | 186 P |V
2412MHz
2390 46.41 -7.59 54 30.27 321 18.24 34.2 400 | 186 AV
* 2412 97.92 - - 81.75 32.08 18.29 34.2 400 | 186 P |V
* 2412 90.82 - - 74.65 32.08 18.29 34.2 400 | 186 AV
\
\
2377.76 55.76 | -18.24 74 39.65 321 18.21 34.2 105 | 284 P H
2389.66 46.33 -7.67 54 30.19 321 18.24 34.2 105 | 284 | A | H
* 2437 107.05 - - 90.89 32.03 18.34 | 3421 | 105 | 284 P H
* 2437 100.07 - - 83.91 32.03 1834 | 3421 | 105 | 284 | A | H
2490.55 55.29 | -18.71 74 39.09 32 18.42 | 3422 | 105 | 284 P H
802.11g
2486 46.68 -7.32 54 30.49 32 1841 | 3422 | 105 | 284 | A | H
CH 06
2389.52 55.22 | -18.78 74 39.08 321 18.24 34.2 347 2 P |V
2437MHz
2375.66 46.25 -7.75 54 30.14 321 18.21 34.2 347 2 AV
* 2437 99.55 - - 83.39 32.03 18.34 | 34.21 | 347 2 P |V
* 2437 92.57 - - 76.41 32.03 18.34 | 34.21 | 347 2 AV
24944 55.54 | -18.46 74 39.34 32 18.42 | 34.22 | 347 2 P |V
2493.77 46.24 -7.76 54 30.04 32 18.42 | 34.22 | 347 2 AV
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* 2462 106.22 - - 90.05 32 18.38 | 34.21 | 400 66 P H
* 2462 97.72 - - 81.55 32 18.38 | 34.21 | 400 66 A H
2484.56 56.21 -17.79 74 40.03 32 18.4 34.22 | 400 66 P H
2485.04 46.81 -7.19 54 30.63 32 18.4 34.22 | 400 66 A H
H
802.11g
H
CH 11
* 2462 99.56 - - 83.39 32 18.38 | 34.21 | 334 20 P \%
2462MHz
* 2462 92.13 - - 75.96 32 18.38 | 34.21 | 334 20 A \%
2498.88 54.95 -19.05 74 38.74 32 18.43 | 34.22 | 334 20 P \Y
2492.52 46.62 -7.38 54 30.42 32 1842 | 34.22 | 334 20 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.74 -33.26 74 52.85 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 41.53 -32.47 74 53.64 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.73 -32.27 74 53.65 34.15 12.85 | 58.92 - - P H
7311 42.36 -31.64 74 49.03 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 40.94 -33.06 74 52.86 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 42.48 -31.52 74 49.15 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.42 -33.58 74 52.17 34.2 12.89 | 58.84 - - P H
7386 40.93 -33.07 74 47.75 35.63 15.19 | 57.64 - - P
802.11g
CH 11
4924 40.67 -33.33 74 52.42 34.2 12.89 | 58.84 - - P
2462MHz
7386 40.67 -33.33 74 47.49 35.63 15.19 | 57.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
49.44 25.8 -14.2 40 39.74 14.61 1.37 29.92 - - P H
199.29 34.64 -8.86 43.5 47.09 14.89 2.49 29.83 - - P H
256.8 29.42 |-16.58 46 37.48 19.09 2.67 29.82 - - P H
915.3 33 -13 46 27.57 28.77 5.45 28.79 - - P H
953.1 33.28 -12.72 46 25.92 30.49 5.52 28.65 - - P H
965.7 33.95 |-20.05 54 26.13 30.79 5.56 28.53 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 33.47 -6.53 40 37.85 24.51 1.05 29.94 - - P \%
49.98 29.46 -10.54 40 43.64 14.37 1.37 29.92 - - P Vv
255.72 36.23 -9.77 46 44.46 18.93 2.66 29.82 - - P \%
820.1 37.39 -8.61 46 33.96 27.63 5.04 29.24 - - P \%
951.7 37.03 -8.97 46 29.77 30.4 5.52 28.66 - - P \Y,
971.3 38.22 -15.78 54 30.3 30.83 5.57 28.48 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2345.07 55.51 -18.49 74 39.52 32.07 18.11 | 34.19 | 105 | 289 P H
2378.355 44.92 -9.08 54 28.81 32.1 18.21 34.2 105 | 289 A H
* 2412 102.49 - - 86.32 32.08 18.29 34.2 105 | 289 P H
* 2412 99.42 - - 83.25 32.08 18.29 34.2 105 | 289 A H
H
802.11b
H
CHoO1
2347.485 55.69 -18.31 74 39.68 32.08 18.12 | 34.19 | 400 198 P \Y
2412MHz
2390 44.86 -9.14 54 28.72 32.1 18.24 34.2 400 198 A |V
* 2412 96.75 - - 80.58 32.08 18.29 34.2 400 198 P \Y
* 2412 93.73 - - 77.56 32.08 18.29 34.2 400 198 A |V
\Y
\Y
2357.32 55.64 -18.36 74 39.58 32.1 18.15 | 34.19 | 100 | 290 P H
2389.1 44.88 -9.12 54 28.74 32.1 18.24 34.2 100 | 290 A H
* 2437 101.72 - - 85.56 32.03 18.34 | 3421 | 100 | 290 P H
* 2437 98.62 - - 82.46 32.03 18.34 | 3421 | 100 | 290 A H
2491.95 55.34 -18.66 74 39.14 32 18.42 | 34.22 | 100 | 290 P H
802.11b
2493.77 44.95 -9.05 54 28.75 32 18.42 | 3422 | 100 | 290 A H
CH 06
2378.04 55.63 -18.37 74 39.52 32.1 18.21 34.2 386 2 P \Y
2437MHz
2388.26 44.83 -9.17 54 28.69 32.1 18.24 34.2 386 2 A |V
* 2437 95.93 - - 79.77 32.03 18.34 | 34.21 | 386 2 P \Y
* 2437 92.86 - - 76.7 32.03 18.34 | 34.21 | 386 2 A |V
2491.6 55.39 -18.61 74 39.19 32 18.42 | 34.22 | 386 2 P \Y
2493.91 44.95 -9.05 54 28.75 32 18.42 | 34.22 | 386 2 A |V
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* 2462 101.28 - - 85.11 32 18.38 | 34.21 | 102 272 P H
* 2462 98.22 - - 82.05 32 18.38 | 34.21 | 102 272 A H
2492.32 55.02 -18.98 74 38.82 32 18.42 | 34.22 | 102 272 P H
2484.76 45.1 -8.9 54 28.92 32 18.4 34.22 | 102 272 A H
H
802.11b
H
CH 11
* 2462 95.64 - - 79.47 32 18.38 | 34.21 | 300 16 P \%
2462MHz
* 2462 92.57 - - 76.4 32 18.38 | 34.21 | 300 16 A \%
2496.24 55.11 -18.89 74 38.9 32 18.43 | 34.22 | 300 16 P \Y
2494 .4 44.93 -9.07 54 28.73 32 18.42 | 34.22 | 300 16 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.45 -32.55 74 53.56 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 40.75 -33.25 74 52.86 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.69 -33.31 74 52.61 34.15 12.85 | 58.92 - - P H
7311 42.82 -31.18 74 49.49 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 40.62 -33.38 74 52.54 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 42.24 -31.76 74 48.91 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.48 -33.52 74 52.23 34.2 12.89 | 58.84 - - P H
7386 40.8 -33.2 74 47.62 35.63 15.19 | 57.64 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 41.09 -32.91 74 52.84 34.2 12.89 | 58.84 - - P \Y
2462MHz
7386 41.37 -32.63 74 48.19 35.63 15.19 | 57.64 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2329.845 5488 | -19.12 74 39.03 31.98 18.06 | 34.19 | 100 | 289 P H
2389.38 46.78 -7.22 54 30.64 321 18.24 34.2 100 | 289 A | H
* 2412 104.76 - - 88.59 32.08 18.29 34.2 100 | 289 P H
* 2412 97.41 - - 81.24 32.08 18.29 34.2 100 | 289 A | H
H
802.11g
H
CHO1
2348.115 55.21 | -18.79 74 39.19 32.09 18.12 | 34.19 | 400 | 198 P |V
2412MHz
2388.96 46.42 -7.58 54 30.28 321 18.24 34.2 400 | 198 AV
* 2412 99.34 - - 83.17 32.08 18.29 34.2 400 | 198 P |V
* 2412 91.89 - - 75.72 32.08 18.29 34.2 400 | 198 AV
\
\
2388.12 55.05 | -18.95 74 38.91 321 18.24 34.2 352 | 289 P H
2387.28 46.44 -7.56 54 30.3 321 18.24 34.2 352 | 289 A | H
* 2437 106.96 - - 90.8 32.03 18.34 | 3421 | 352 | 289 P H
* 2437 99.7 - - 83.54 32.03 18.34 | 3421 | 352 | 289 A | H
2484.39 54.8 -19.2 74 38.62 32 18.4 3422 | 352 | 289 P H
802.11g
2493.49 46.58 -7.42 54 30.38 32 18.42 | 3422 | 352 | 289 A | H
CH 06
2383.64 54.6 -19.4 74 38.47 321 18.23 34.2 355 0 P |V
2437MHz
2367.54 46.06 -7.94 54 29.97 321 18.18 | 34.19 | 355 0 AV
* 2437 100.19 - - 84.03 32.03 18.34 | 34.21 | 355 0 P |V
* 2437 92.78 - - 76.62 32.03 18.34 | 34.21 | 355 0 AV
2498.6 54.98 | -19.02 74 38.77 32 18.43 | 34.22 | 355 0 P |V
2485.58 46.34 -7.66 54 30.15 32 18.41 | 34.22 | 355 0 AV
TEL : 886-3-327-3456 Page Number : C56 of C74
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2462 105.38 - - 89.21 32 18.38 | 34.21 | 100 276 P H
2462 98.24 - - 82.07 32 18.38 | 34.21 | 100 276 A H
2483.6 67.08 -6.92 74 50.9 32 18.4 34.22 | 100 276 P H
2483.6 52.35 -1.65 54 36.17 32 18.4 34.22 | 100 276 A H
H
802.11g
H
CH 11
2462 97.74 - - 81.57 32 18.38 | 34.21 | 389 349 P \%
2462MHz
2462 90.5 - - 74.33 32 18.38 | 34.21 | 389 | 349 A \%
2483.96 56.13 -17.87 74 39.95 32 18.4 34.22 | 389 | 349 P \Y
2483.52 47.12 -6.88 54 30.94 32 18.4 34.22 | 389 | 349 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C57 of C74
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41 -33 74 53.11 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 41.07 -32.93 74 53.18 34.1 12.8 59.01 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 42.17 -31.83 74 54.09 34.15 12.85 | 58.92 - - P H
7311 41.62 -32.38 74 48.29 35.7 15.19 | 57.56 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.61 -32.39 74 53.53 34.15 12.85 | 58.92 - - P \%
2437TMHz
7311 41.35 -32.65 74 48.02 35.7 15.19 | 57.56 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.66 -32.34 74 53.41 34.2 12.89 | 58.84 - - P H
7386 40.89 -33.11 74 47.71 35.63 15.19 | 57.64 - - P
802.11g
CH 11
4924 41.22 -32.78 74 52.97 34.2 12.89 | 58.84 - - P
2462MHz
7386 40.61 -33.39 74 47.43 35.63 15.19 | 57.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
49.44 26.25 -13.75 40 40.19 14.61 1.37 29.92 - - P H
200.1 31.77 -11.73 43.5 44.19 14.92 2.49 29.83 - - P H
225.75 29.32 |-16.68 46 40.94 15.64 2.56 29.82 - - P H
893.6 33.03 |-12.97 46 27.93 28.59 5.39 28.88 - - P H
956.6 34.06 | -11.94 46 26.52 30.63 5.53 28.62 - - P H
967.1 35.18 |-18.82 54 27.33 30.81 5.56 28.52 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30 3291 -7.09 40 37.29 24.51 1.05 29.94 - - P \%
49.44 31.02 -8.98 40 44.96 14.61 1.37 29.92 - - P Vv
200.91 32.25 -11.25 43.5 44.65 14.94 2.49 29.83 - - P \%
871.9 38.55 -7.45 46 33.6 28.74 5.24 29.03 - - P \%
944.7 38.19 -7.81 46 31.43 29.96 5.5 28.7 - - P \Y,
985.3 38.27 -15.73 54 30.61 30.4 5.61 28.35 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2388.855 57.19 -16.81 74 41.05 321 18.24 34.2 386 302 P H
2389.905 47.75 -6.25 54 31.61 321 18.24 34.2 386 302 A H
* 2412 97.72 - - 81.55 32.08 18.29 34.2 386 302 P H
* 2412 89.97 - - 73.8 32.08 18.29 34.2 386 302 A H
802.11ax H
HEZ20 Full H
CHO1 2388.645 66.04 -7.96 74 49.9 321 18.24 34.2 372 168 P \%
2412MHz 2389.17 51.87 -2.13 54 35.73 32.1 1824 | 342 | 372 | 168 | A | V
* 2412 106.94 - - 90.77 32.08 18.29 34.2 372 168 P \%
* 2412 97.75 - - 81.58 32.08 18.29 34.2 372 168 A \%
\%
\%
2361.52 56.02 -17.98 74 39.95 321 18.16 34.19 398 200 P H
2364.04 46.57 -7.43 54 30.49 321 18.17 34.19 398 200 A H
* 2437 103.64 - - 87.48 32.03 18.34 34.21 398 200 P H
* 2437 96.95 - - 80.79 32.03 18.34 34.21 398 200 A H
802.11ax 2483.97 55.68 -18.32 74 39.5 32 18.4 34.22 398 200 P H
HE20 Full 2495.03 46.64 -7.36 54 30.44 32 18.42 34.22 398 200 A H
CH 06 2387.42 56.8 -17.2 74 40.66 321 18.24 34.2 351 188 P Vv
2437MHz 2389.52 47.3 -6.7 54 31.16 32.1 1824 | 342 | 351 | 188 | A | V
* 2437 112.31 - - 96.15 32.03 18.34 34.21 351 188 P \%
* 2437 105.27 - - 89.11 32.03 18.34 34.21 351 188 A \%
2494.47 55.73 -18.27 74 39.53 32 18.42 34.22 351 188 P \%
2494.19 47.2 -6.8 54 31 32 18.42 34.22 351 188 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 99.43 - - 83.26 32 18.38 34.21 100 298 P H
* 2462 90.78 - - 74.61 32 18.38 | 34.21 | 100 | 298 A H
2485.52 57.58 -16.42 74 41.39 32 18.41 34.22 100 298 P H
2483.52 47.59 -6.41 54 31.41 32 18.4 34.22 100 298 A H
802.11ax H
HE20 Full H
CH11 * 2462 105.68 - - 89.51 32 18.38 | 34.21 | 102 | 328 P \Y
2462MHz * 2462 97.69 - - 81.52 32 18.38 34.21 102 328 A \Y
2483.88 66.03 -7.97 74 49.85 32 18.4 34.22 | 102 | 328 P \Y
2484.52 51.65 -2.35 54 35.47 32 18.4 34.22 | 102 | 328 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C63 of C74
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 42.78 -31.22 74 54.89 34.1 12.8 59.01 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 41.48 -32.52 74 53.59 34.1 12.8 59.01 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.2 -32.8 74 53.12 34.15 12.85 58.92 - - P H
7311 42.83 -31.17 74 49.5 35.7 15.19 57.56 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 41.22 -32.78 74 53.14 34.15 12.85 58.92 - - P \%
2437MHz 7311 42.7 -31.3 74 49.37 35.7 15.19 | 57.56 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 415 -32.5 74 53.25 34.2 12.89 58.84 - - P H
7386 42.28 -31.72 74 49.1 35.63 15.19 57.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 41.44 -32.56 74 53.19 34.2 12.89 58.84 - - P \%
2462MHz 7386 41.32 | -32.68 74 48.14 | 3563 | 1519 | 57.64 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2386.02 57.53 -16.47 74 41.4 321 18.23 34.2 200 194 P H
2385.88 49.3 -4.7 54 33.17 321 18.23 34.2 200 194 A H
* 2422 96.63 - - 80.45 32.06 18.32 34.2 200 194 P H
* 2422 89.4 - - 73.22 32.06 18.32 34.2 200 194 A H
802.11ax 2490.2 54.08 -19.92 74 37.89 32 18.41 34.22 200 194 P H
HE40 Full 2492.79 46.01 -7.99 54 29.81 32 18.42 | 34.22 200 194 A H
CHO03 2389.24 60.25 -13.75 74 4411 321 18.24 34.2 291 161 P \%
2422MHz 2385.74 51.12 -2.88 54 34.99 32.1 1823 | 342 | 291 | 161 | A | V
* 2422 100.4 26.4 74 84.22 32.06 18.32 34.2 291 161 P \%
* 2422 92.71 38.71 54 76.53 32.06 18.32 34.2 291 161 A \%
2494.96 54.77 -19.23 74 38.57 32 18.42 | 34.22 291 161 P \%
2485.58 46.4 -7.6 54 30.21 32 18.41 34.22 291 161 P \%
2389.38 54.76 -19.24 74 38.62 32.1 18.24 34.2 359 198 P H
2389.66 47.36 -6.64 54 31.22 321 18.24 34.2 359 198 A H
* 2437 100.85 - - 84.69 32.03 18.34 34.21 359 198 P H
* 2437 93.32 - - 77.16 32.03 18.34 34.21 359 198 A H
802.11ax 2483.83 55.34 -18.66 74 39.16 32 18.4 34.22 359 198 P H
HE40 Full 2483.69 46.71 -7.29 54 30.53 32 18.4 34.22 359 198 A H
CH 06 2389.94 58.93 -15.07 74 42.79 321 18.24 34.2 307 209 P Vv
2437MHz 2389.38 50.63 | -3.37 54 34.49 32.1 1824 | 342 | 307 | 209 | A |V
* 2437 107 - - 90.84 32.03 18.34 34.21 307 209 P Vv
* 2437 99.16 - - 83 32.03 18.34 34.21 307 209 A \%
2486.77 59.22 -14.78 74 43.03 32 18.41 34.22 307 209 P \%
2483.9 52.55 -1.45 54 36.37 32 18.4 34.22 307 209 P \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2383.78 55.08 -18.92 74 38.95 321 18.23 34.2 103 327 P H
2363.2 46.91 -7.09 54 30.83 321 18.17 | 34.19 | 103 | 327 A H
* 2452 92.15 - - 76 32 18.36 34.21 103 327 P H
* 2452 83.18 - - 67.03 32 18.36 34.21 103 327 A H
802.11ax 2487.68 57.61 -16.39 74 41.42 32 18.41 | 34.22 | 103 | 327 P H
HE40 Full 2485.72 47.7 -6.3 54 31.51 32 18.41 34.22 103 327 A H
CH 09 2330.44 55.5 -18.5 74 39.65 31.98 18.06 | 34.19 | 100 | 324 P \Y
2452MHz 2349.06 47.16 -6.84 54 31.14 32.09 18.12 34.19 100 324 A \Y
* 2452 101.8 - - 85.65 32 18.36 | 34.21 | 100 | 324 P \Y
* 2452 94.52 - - 78.37 32 18.36 | 34.21 | 100 | 324 A |V
2488.17 62.85 -11.15 74 46.66 32 18.41 34.22 100 324 P \%
2485.58 52.29 -1.71 54 36.1 32 18.41 | 3422 | 100 | 324 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C68 of C74
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 42.68 -31.32 74 54.66 34.18 12.81 58.97 - - P H
7266 42.21 -31.79 74 48.77 35.77 15.19 57.52 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 42.03 -31.97 74 54.01 34.18 12.81 58.97 - - P \%
2422MHz 7266 41,95 |-32.05 74 4851 | 3577 | 1519 | 57.52 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.59 -32.41 74 53.51 34.15 12.85 58.92 - - P H
7311 42.41 -31.59 74 49.08 35.7 15.19 57.56 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 41.74 -32.26 74 53.66 34.15 12.85 58.92 - - P \%
2437MHz 7311 42,89 |-31.11 74 49.56 35.7 15.19 | 57.56 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 41.78 -32.22 74 53.66 34.12 12.87 58.87 - - P H
7356 42.16 -31.84 74 48.9 35.69 15.18 57.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 41.27 -32.73 74 53.15 34.12 12.87 58.87 - - P \%
2452MHz 7356 42,08 |-31.92 74 48.82 | 3569 | 15.18 | 57.61 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
48.9 28.19 -11.81 40 41.91 14.85 1.35 29.92 - - P H
199.29 32.96 -10.54 43.5 45.41 14.89 2.49 29.83 - - P H
243.3 31.17 |-14.83 46 40.96 17.41 2.62 29.82 - - P H
9314 34.04 | -11.96 46 28.03 29.27 5.48 28.74 - - P H
951 33.9 -12.1 46 26.7 30.36 5.51 28.67 - - P H
972.7 34.49 -19.51 54 26.57 30.81 5.58 28.47 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 30 33.04 -6.96 40 37.42 24.51 1.05 29.94 - - P \%
LF 49.44 31.08 -8.92 40 45.02 14.61 1.37 29.92 - - P Vv
185.52 31.83 -11.67 43.5 44.54 14.68 2.44 29.83 - - P \%
896.4 37.31 -8.69 46 32.14 28.62 541 28.86 - - P \%
959.4 37.57 -8.43 46 29.95 30.67 5.54 28.59 - - P |V
973.4 38.42 -15.58 54 30.49 30.81 5.58 28.46 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C73 0of C74
FAX : 886-3-328-4978
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Report No. : FR381616C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C74 of C74
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Appendix D. Radiated Spurious Emission Plots

Temperature : 23.2~27.6°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 42.5~74%

Remark: For Radiated Spurious Emission Test Data, Internal Ant. 1 means Internal Antenna (Right) and Internal Ant. 2

means Internal Antenna (Left).

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-3456 Page Number : D1 of D157

FAX : 886-3-328-4978
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. FR381616C

<Internal Antenna>
<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

1+2 Horizontal Fundamental

A (@Buvim) Date: 20231023

0|

el (gBuVim) Date: 20231023
1300) 1300

1200) 1200

1100

1000) 1000

900) 900

800 809 PERK 74
700 700] L

s00) 600] |

+ RBW:1000.000KHz VBWIS.600KHz SWT:AUto + RBW:1000.000KHz VBW:S.600KHz SWT:AUto

Avg.

1 i Wity
Lottt s P otios b it o DA A
509 00 A
100 400
300 304
200 204
100 100
5102320, 0. 736 7500 7400 Ty 2440, 245 000 100 1500 1700 1900 2100 2300 2500 2700 E
Freauency (WHz) Frequency (MH)
site 03cHO7-HY site 03cH0-HY
Condition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL n +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW3000.000KHz SWT:Auto +RBW1000.000KHz VEW:3000.000KHz SWTiAuto
1 @By Date: 2023.1023 el GBuvim) Dote: 2023.1023
1300 1300)
1200 1200
1100 1100
1009 1000 |
s00 e 04|
300) 500
700) / 704
500) 604 I i s
500 e =4 e |
400 o LSS
300 304
200 204
100 100
0720, 0. 7300, 7500, Za00. a0 Zad0 2450 G0 W00 10 o0 a0 zion 200 Ze00  Z700. E
Frequency (H1z) Frequency (H)
site 03cHoO7-HY site <03cHO-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition £ AVG_S4 3m HF_ANT_00075562 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D

2 of D157
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+2 Horizontal Fundamental

1 (@BuVim) Date: 20231023

1000 T T
s /_p gt

\ PEAK_BE 74|

a0l AP by o]

400)

300

209

109

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)

site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

A (@BuVim) Date: 20231023

900| //«/‘\W\/‘vw""\"‘v’

a0

700/

i/ T
500 e e m—

e

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

100.0| 100.0| 1
o
by
e ittt

500 T SN RN s St
.

e e o

Peak

o]
o
s00] — 50 — e L ——
40.0] 40,0
m

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHZ SWT:AUL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+2 Vertical Fundamental

1 (@BuVim) Date: 20231023

09 /,JVW\). e W»«M,Wm.,\
w00 \ oA e T
700

S ]

500 SPNN|

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

A (@BuVim) Date: 20231023

i s s o
70.0| \
-

=
g —|

400)
300
200
109
430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 20231024 el (9Buvimy Date: 20231024
1300) 1300

1200) 1200

1100 0|

1000) 1000

900) 90|

800 PERK 74| 200 ERK 7
700 700]

609 VG 54 09 VG 54
500 500]

1 2 1 2

400) 400

300 300

200 200)

100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000. 2
Frequency (MHz) Frequency (HHz)

sit

03CHO7-HY £03CHO7-HY
+PEAK_74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00075562 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D6 of D157



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE40 Full LF

1+2

Horizontal

Vertical

QP/
Peak

A (@Buvim) Date: 20231031

b e

o)

s

3
w:

0100,

0. %00 4. 700 0. %00 1000

500 600,
Frequency (MHz)

£03CHO7-HY
+QP 3m LF-ANT-25415(6)_H HORIZONTAL

Date: 20231031

ap

£03CHO7-HY
£QP 3m LF-ANT-35419(6)_H VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR381616C

<Sample 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (@Buvim)

Date: 20230929

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

sod
800 200 PERK 74
wd J
e
o iR s
o i V! P
s
g
TN e oo o
,
P
g y
w0 / 200
/
s ==
s
ey e

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Peak

) @Bovim) Date: 20230020 J @suvm) Date: 20230029
1300 1300
1200 1200
110l 100
1000 1004
909 s0q|
309 s0ql AT
109 i 700
a0 . y o0l
500 Y, IS RS Y ——
109 104
209 204
200 20
100 10
S0 7520 70 7560, 760, 0 7s oo o0 fe0 oo 1o 7o B 306 2700 00
Frouency () Froauancy (i)
site oaco7 Y soacHor Y
Condition

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

site
Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Avg.

A (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230929
1300 1300

1200 1200

1109 00|

1000) 1000

90.0| TV 90.0|

g A g

00| 700]

50| Z s00] — —
400 P

300| 300]

200 200)

109 100

310 2520, 240, 2360, 280, 2a00. 15 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Froquency (MH2) Frquency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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) @Bovim) Date: 20230920 J @suvm) Date: 20230029
1300 1300
1200 1200
110l 100
1000 1004
909 s0q|
209 809 PEAK 74
109 700
a0 - o0l o
500 B i
109 104
209 204
200 20
100 10
S0, 746 750 ED 7100, . 740, 78 oo o0 10 oo 1o 7o Bon 306 2700 00
Froquency () Froauancy (i)
site oaco7 Y te soacHor Y
Condition PEAK_BE_743m HF_ANT_ 00075562 HORIZONTAL Conditon £PEAK_743m HF_ANT 00075562 HORIZONTAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto RBWE1000.000KH2 VBW:3000.000KH2 SWT:AUt
) @Bovim) Date: 2023002 J @Bavm) Date: 20230029
1300 1300
1200 1200
104 o)
1000 - 1004
900 + 904
30 / 50|
700 | 704
609 609 AVG 54
s0a) T s0q] (S ——
400/ B e B
300 204
209 200
100 10
St07530. B0 7560 ED 3400, 7420 440 2850 oo o0 w0 oo 10 e B 306 2700 0
roquency () Frequancy (Hh)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT 00075562 HORIZONTAL Conditon £AVG._543m HF_ANT 00075562 HORIZONTAL
 RBWE1000.000KHz VBWH0.0L0KH2 SWTiAUtO  RBWE1000.000KHE VBW0.010KHE SWT:AUtD

TEL : 886-3-327-3456

Page Number : D10 of D157
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20230929

PEAK_BE 74|

2840, 250, 2460, 0.
Froquency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

290, 2500

Left blank

Avg.

A (@BuVim)

Date: 20230929

VG BE_54,

2840, 2450, 260, 2470,
Froquency (1MH2)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230920
1300) 1300
1200) 1200
100 04|
1000) 1000 1
TN
900) / 90|
/
s00) s00) PRl
700 700)
s00) T | 600] y
500 0.0 sgprrench e
400) 400
300 300]
209 200]
109 100
3102320, 2340, 2360, 2380, 200, 2420, 2840, 24 000 300, 1500, 1700, 1s00. 2100 2300 2500.  Z700. 3000
Frequency (1Hz) Frequency (MHz)
site +03CHO7-HY ite +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
A (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230929
1300 1300
1200 1200
1109 00|
1000) 1000
900 OO 90|
0.0 / 00|
00| 700]
600) 609] A6 54
s00] . 500) =
00] T P O S s s M R
300| 300]
200 200)
109 100
3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (1MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD +RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Avg.

VG BE_54,

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

2480,

2490,

Y-

800 PEAK_BE_74

w

50.0f o

o

e
Peak Left blank

904 f VIS,

509 N

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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oy oo 20230028 i oo 20230528
w00 w500
1209 1209
1o e
1000} - 100
90.0| “\ 90.0|
) PERK BE 74 a0 PEAK T4
700 i 700
500 o
- SRS s ro
509 o9 N S S
o |
09 509
20 20
100 104
B T BT 7 00 [ oo % S
Treavoncy iy reaioncy i
she oxcHon ste oacHoTHY
Conditin | PEABE 78 3m HE_ANT_00075362 HORIZONTAL Condifon | PEAK 745 HE_ANT. 00075962 HORZONTAL
RoWkLO00 00K VWSO 0K WA REWE 1000 0Kt VBN S000 00K WIS
s oo 20230528 s sy o 20230528
w00 w500
10 1200
1 o
0 1000
soa] T T 90|
a00) N\ w00l
700 N 700
o0y \ VG BE 54 o) A6 54
501 s0d e s
40.0| 40,0 e
300 509
209 209
100 100
S T T A T 3500 o6 Ta a6 00 TG B0 00T, o
ooy iy reaiancy s
ste oxcHomy ste oxcHony
Conditon £ AVG.BE 43 HF_ANT_0DD7S562 HORIZONTAL Conditon VG545 HE_ANT_00075362 HORIZONTAL
ROWHL0G0 OOk VEWES LOKHE SWTAGKD REWEA000 00R VWD 10KHE SWTAUO

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
1 Vertical Fundamental
ol |
909 ’\ 900
800 [PEAK_BE_74 800 PEAK 74,
wd .
500 E S-S S
o
e o oo oo oo o oo o
Peak
uog
Mn)\/\’\ 90.0f
600 AVG_BE b4 600 VG 54
ad .
40.0| An.n-———/“’"“—”_/—w
wd
oo e s TR A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

1 (@Buvim) Date: 20230928 el (gBuVim) Date: 20230928
1300) 1300
1200) 1200
1100 0|

1000) s e 1000

900) 90|

800 809 PERK 74
700 700]

s00) o 609

e OO e i
509 Y, SR P ——
109 Py
200 30
209 20
109 100
S0 40 7360 D 700 s G0 mo . moo  m. me B B 7 E
Freauency () Freauency (i)
ste aacHor-HY sie soacHorHY
Condition PEAK_BE_74 3m HE_ANT 00075562 HORIZONTAL n £PEAK_74 3m HE_ANT 00075562 HORIZONTAL
 RBWS1006.000KHz VBW:3000.000KHz SWTAUto  RBVS1000.000KiHz VBW:3000.000KHz2 SWTAto
) aBovim) Date 2073.09:28 e o) Date 20730928
1300 1300
1200 120
104 o)
1000 1004 5
—
oy a0l
a0 { a0
wf Il o0d I I o
50 1 504 S e r————|
— B
0 o S SO
300 30
200 20
109 104
S0 7. 0. 760, ED 7300 Zas 0 w0 W moo w0 7o B B &0 E
Freauency (i) Frequency (i)
ste aacHorHY sie <oacHorHY
conditon £ AVG.BE_S43m HE_ANT 00075362 HORIZONTAL Conditon £AVG._543m HE_ANT 00075562 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

1 By bate: 2073.0028 J aBvm) vate 20730028
130 1300
1200 1200
110 10
s
1000 100
]
s00) s0q)
a00) w0l -
700 f 704
a s
Ee T ——
etttk
500 Y, S E———————
100 400
200 300
200 200)
100 100
S0 2. B0 3 =T T L R S - T )
Freuoncy (Wia Froauancy (i)
sie ascroTHY sie aacro7HY
Conditon {PEAK_BE_74 3 HE_ANT.00075562 VERTICAL Conditon {PEAK_78:3m HF_ANT 00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KH2 VBW:3000.000KHz SWT:AUto
J By vate 20730028 J aBovm) vate: 20730828
1300) 1300
1200) 1200
109 10
100 100
s0a) s0q)
a00) w00l
700 700
609 i 0 G 54
s0q p— s0d P ——
RE——
) o N
300 300
200 200
100 100
ST o, o0, o E T L A NN S = T o
reauency i) Frequancy (Hh)
site ascro7HY sie aacHo7HY
Condition  AVG_BE 54:3m HF_ANT 00075562 VERTICAL Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR381616C

A (6Buvim) Date: 2023.09.28 A @Buvim) Date:2023.09.28
1300 1300
1200 1200
1100 o) ,
1000 e 1000
900 904
500 w04 e
709 700
9 . \ o et et I | b
500 0.0k b
400 400
309 304
200 200
109 100
07320, 740 360, 7360, 7400, 2. 2440, 2 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (Hiz)
site +03CHO7-HY ite +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
A @Buvim) Date: 2023.09.28 A @Buvim) Date: 2023.09.28
1300 1300
1200 1200
1109 o
1000 1000
=
90| 904
500 w0
700 \ 700
w ]
500 T - 50 = ———
—
404 P AU S e
300 304
209 200
100 00
07320, 7340, 7560 6. 200, 2z, 7440, 2450 000 00 500 700 900 2100 200 2600 2700, o
Freaquency (MHz) Frequency (M2}
site +03CHO7-HY site +03CHO7-HY
Condition $AVG_BE_54 3m HF_ANT 00075962 HORIZONTAL Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3.000KHz SWT:AUt0 + RBW:1000.000KHz VBW:3.000KH? SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20230928

PEAK_BE 74|

2840, 250, 2460,

3 0.
Froquency (1Hz)
+03CHO7-HY

2a80. 290, 2500

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 20230928

o

VG BE_54,

2840, 2450,

260, 2470,
Froquency (1MH2)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

2480, 2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

‘
900) H’\ 904
70 y 709
s S——— . — —
50.0ffr~" aiuder vetse 50.0} M - e
i
et e T e
s
Y —-
60.0) 60| AVG_54
o : ==
————————
o
A s

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20230928

PEAK_BE 74|

430 2840, 250, 2460, 0.
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2a80.

2%

9. 2500

Left Blank

Avg.

A (@BuVim)

ba

te: 2023.09-28

VG BE_54,

1

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

2480,

2490,

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

man“‘-«m/*—‘“oww\ 100.0|
Y :
209 PEAK BE 74 809 PEAK 74
700) R 00|
- \
50.0 iy . ot} 50.0} WW’“W i
EES N I —=_—_ SR -

R e oo B oo i
-
e
609 AVG_BE 54 609 AVG 54
- Sl o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

‘
-
by
800 \ IPEAK BE_74 809 PEAK 74,
60.0] \Hu 60.0/
| —
500 Y S ————C L
o
e et
s
e
\
09 A G B 54 609 G 54
500 \ 50| —
——
o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

A (@Buvim) Date: 20231010 el (9BuVim) Date: 20231010
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800) BEARTA| 809) PERK 74
700 700]
609 VG 54 09 VG 54
500 500]
1 1
400) 400
300 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 13000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000, 2
Frequency (MHz) Frequency (HHz)
site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Condition +PEAK_74 3m HE_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10.03

PERK 74,

G 5

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231003

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

1 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 4 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

A (@Buvim) Date: 20231010 el (9BuVim) Date: 20231010
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800) BEARTA| 809) PERK 74
700 700]
609 VG 54 09 VG 54
500 500]
1 1
400) 400
300 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 13000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000, 2
Frequency (MHz) Frequency (HHz)
site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Condition +PEAK_74 3m HE_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D27 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10-10

PERK 74,

G 5

000

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231010

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

1 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 4 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D29 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal Vertical

) amvim) Date: 2023401 et asvm) Dot 2073 1031
73 73|
s onsl
623 23|
574 - 574 -
s1.4f 514 ‘
1571 151
soof— 0o -
.
3432 ] a 5B 343 3 ¢
2 .- 284 ol e e
forpent™ bbb
29 " 24 f
v

14 14
14 | i
51 1| i

v w0 me  we @6 w0 wn 70 w0 o w0 o w0 @0 w0 a0 w0 wo 76w w0

Freauency (e Freauency ()

st oacHor-HY . oachor-HY
Conditon QP 3m LF-ANT-25415(6) HORIZONTAL Condition 1P am LF-ANT-25415(6) VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D30 of D157
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

2.4G

Hz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz

2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

[— v —
90.0| f 90.0|
oy y
» e P e
50.0f 50,00 s
oy
ey ey
RO itaaooe FOMRS00R 00K WAt R nDR oK VEW000 0000t WA
1o
—
609 609 AVG 54
o - e
- —
40.0| 40,0
]
rcmmey -

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

1 By bate: 2073.000 J aBvm) vate 2073.00.20
130 1300
1200 1200
110 10
1000 100
s00) s0q)
a00) w0l -
700 700
00l 00l g
50.0 50.0f gt A et
100 400
200 300
200 200)
100 100
S0 2. B0 3 =T T L R S - T )
Frouency () Froauancy (i)
sie ascroTHY sie aacro7HY
Conditon {PEAK_BE_74 3 HE_ANT.00075562 VERTICAL Conditon {PEAK_78:3m HF_ANT 00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KH2 VBW:3000.000KHz SWT:AUto
J By vate 20730820 J aBovm) vate: 20230820
1300) 1300
1200) 1200
109 10
100 100
900 /K\ 904
a00) w00l
600 600 AVG 54
——
40.0| 40,0t T
300 300
200 200
100 100
ST o, o0, o E T L A NN S = T o
ronuencs () Frequancy (Hh)
site ascro7HY sie aacHo7HY
Condition  AVG_BE 54:3m HF_ANT 00075562 VERTICAL Condition AVG 54 3m HF_ANT_00075362 VERTICAL
{RBWL100.000KHz VBWA0.010KHz SWTAUO RBW:1000.000KHz VBW:0.010KHz SWTAUO

TEL : 886-3-327-3456

Page Number : D32 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Horizontal Fundamental

s00 N

800 \ 804 PERKTA
by , J

50.0) th T s

.

e oo o
Peak
o]

s00) ™ s0q)
s00) s00)
00| 700]
600) 609] A6 54
50| s00]

]
400 40 g
300| 300]
200 200)
109 100
3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (1MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456

Page Number : D33 of D157
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20230929

PEAK_BE 74|

T

430 2840, 250, 2460, 0.

Froquency (1Hz)

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

2a80.

2%

9. 2500

Left blank

Avg.

A (@BuVim)

ba

te: 2023.09-29

VG BE_54,

1

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

2480,

2490,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

site
Condition

Peak

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

) @Buvim) Date: 2023.08.20 ) (@Bavim) Date: 2023.0290
1300 1304)
1200 1200)
1109 1100
p
1000 1004
900) /’ 904
s00) 804 v
700 700
500 600
RIS —— ——
500 50,0 e
400 400
300 304
200 20|
100 104
S0720. 7240 0. gy Za00. . 2440, 24 00 o0 500 7001900, 00 200 zon. 00
Froquency (MHz) Froquency (HHz)
oacHo7-HY

+03CHO7-HY
+PEAK_73 3m HF_ANT 00075962 VERTICAL
*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

site
Condition

Avg.

20.0/ j/\l‘ 90.0/
200] / 804
400/ B

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20230929

\ PB4

2840, 250, 2460,

3 0. 2a80. 290, 2500
Froquency (1Hz)

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

Avg.

Date: 20230929

=

|

VG BE_54,

1

2840, 2450,

260, 2470, 2480, 2490, 2500
Froquency (1MH2)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Fundamental

Peak

1 (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230920
1300) 1300

1200) 1200

100 04|

1000)

1000
m%\\ 504
s00)

PEAK_BE 74| 809 PERK 74
700 700)
s00) 600]
O T o
500 Y S .
400) 400
300 300]
209 200]
109 100
460 7463.2465.2467.2469.2471 a1 a9t 2500 000 300, 1500, 700, 1s00. 2100 2300 2600.  Z700. 3000
Froquency (Hz) Frequency (MHz)
site +03CHO7-HY ite +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Avg.

A (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230929
1300 1300

1200 1200

1109 00|

1000)

1000
S

900 90|
s00) s00)

700 N 700
\
609 54 e AVG 54
so0f R r——— 50 =
B S e e e T

400 40,0t
300 304
29 200
109 100

160 246324652467 2460 2471 08,2491 2493 24T 247, 2500 000 00 4500 AT00. 1900 2100 2300 200 2700, 0

Frequency (MHz) Frequency (M2}
site +03cHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT 00075962 HORIZONTAL Condition +AVG_543m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWEAUtO

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Date: 20230020 J @suvm) Date: 20230029
1300 1300
1200 1200
110l 100
1000 1004
504 e s0q|
09 PEAK_BE 74 80 PEAK 74
109 700
FIRERERN
509 = T A A
109 104
209 204
200 20
100 10
O TS TAGT I 7] 7 5500 oo o0 10 oo 1o 7o B 206 2700 00
roquoncy () Froauency (ka)
site oaco7 Y sie soacHor Y
Condition PEAK_BE_743m HEF_ANT_ 00075562 VERTICAL Conditon £ PEAK_743m HF_ANT 00075562 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto RBWE1000.000KH2 VBW:3000.000KH2 SWTAUt
Peak
) @Bovim) Date: 20230029 J @Bavm) Date: 20230029
1300 1300
1200 1200
104 o)
1004
504
50|
704
0 G 54
sua) s0q] —
40.0| 40,0
300 204
209 200
100 10
O TS TG IS 60 AT AT AT, 3500 oo o0 10 oo 1o 7o B 206 2700 0
requency (i) Frequency (ko)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT_ 00075562 VERTICAL Conditon

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 20230929

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

) (@Bavim) Date: 2023.0290
1300 1304)
1200 1200)
1109 1100 .
1000 1004
900) 904
s00) 804 v
700 W,/ 700
500 600
s O e e e s
500 500N
400 400
300 304
200 20|
100 104
S0 2o, =Ty 760 =Ty Za00. s G0 00 900 ob 900 Zio0 200 2600 200, 00
Frequency (HH:) Froquency (iH:)
e oacHo7-HY site <0acHo7HY
Condt  PEAK_BE_74 3m HF_ANT_00075562 HORIZONTAL Condition PEAK_73 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.09.29 ) (@Bavim) Date: 2023.09.29
1300 1304
1200) 1200)
1100 1100
1000 1004
90| fﬂf 90|
304 804
o) J o) A6 54
s00] 500 e —— e
00 O R S
300| 304
200 200
100 100
S0 2 =Ty 760, 0. 700, 7015 G0 00 100 0b a0 Zi00  Z00 200 200, 0
Frequency (HHr) Froquency (H:)
sit acHo7-HY site <0acHo7-HY
Condition £AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

) @Bovim) Date: 20230020 J @suvm) Date: 20230029
1300 1300
1200 1200
110l 100
1
1000 o] 1004
909 s0q|
309 s0ql AT
109 70
09 i . B o9 carcapobioati! ol
509 [ M SRR S
109 104
209 204
200 20
100 10
S0 7520 70 7560, 760, 0 7s oo 00 700, oo 7ion  mon 306 2700 00
froquency (i) Froauency (iHz)
site oaco7 Y sie soacHor Y
Condition PEAK_BE_743m HEF_ANT_ 00075562 VERTICAL Conditon £ PEAK_743m HF_ANT 00075562 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto RBWE1000.000KH2 VBW:3000.000KH2 SWTAUt
) @Bovim) Date: 20230029 J @Bavm) Date: 20230029
1300 1300
1200 1200
104 o)
1000 1004
a0l 504
30 50|
700 704
w00 — s0g
504 e 50 — - —
I
10 00 e
300 204
209 200
100 10
S0 0. 0. 7550, 780 7100 s G 00 700, Tooo 0L Bon 306 2700 0
froquency (1H:) Froauency (iHz)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT 00075562 VERTICAL Conditon £AVG._54 3m HF_ANT_00075562 VERTICAL
 RBWE1000.000KHz VBWE.000KH2 SWT:AUt0  RBWE1000.000KHE VBW3.000KH2 SWTAUD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
2 Horizontal Fundamental
1000 s 1000/
e N
o . ; o 9 - o
500 500ty A i
0
o v o s vt S
Peak
oo
90.0| ~ 90.0)
w
o = ——
400| An.n-—‘*‘fww,—’
s
s o A o o0 A
Avg.

TEL : 886-3-327-3456

Page Number : D41 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20230929

PEAK_BE 74|

2840, 250, 2460, 0.
Froquency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

2a80. 2490, 2500

Left blank

Avg.

A (@BuVim)

Date: 20230929

AVG_BE_54,

2840, 2450, 260, 2470,
Froquency (1MH2)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

2480, 2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

1 (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230920
1300) 1300
1200) 1200
100 04|
3
1000) 1000
900) 90|
s00) s00) PRl
700 700)
s00) T 600]
ko " " I r—————
500 0.0y
400) 400
300 300]
209 200]
109 100
3102320, 2340, 2360, 2380, 200, 2420, 2840, 24 000 300, 1500, 1700, 1s00. 2100 2300 2500.  Z700. 3000
Frequency (1Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
A (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230929
1300 1300
1200 1200
1109 00|
1000) 1000
900 e = 90|
s00) s00)
00| 700]
600) 609] A6 54
500] 1 Y 500) — o —
400] P N OO S SO e
300| 300]
200 200)
109 100
3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (1MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20230929

800) PEAK_BE 74|
700

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left Blank

Avg.

A (@BuVim) Date: 20230929

90,0 =T
800
700) 5

600) \
50| A\

VG BE_54,

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

. vt 2023.0020 — vae: 023,009
1309 1300
1209 1200
100 o) .
1000 gl 1000
s0d %0
00 IPEAK_BE_74| 809 PEAK 74
700 700
Py o0
[SENNE W T PO "
500 L S O A e
ad and
309 300
200 200
109 100
e i 0 D N ™ e T
Hoasencs i Fediency i)
e oschor v s oscuor e
CondionPEAK_BE 74 3m HF_ANT 00075562 HORZONTAL Conditon PEAK 78 3m HE_ANT 00075962 HORIZONTAL
RBAV1000 000Kz VW00 000KH SWTAUT0 RBW1000 000K VEW13000 000K WAt
— bae: 2023.0029 — bae: 023,009
1300 1500
1200 1200
09 o)
1000 1000
g e e
%00 S o
s 509
7 700
g AVG_BE b4, S0y AVG_54
50.0| o . W & + - 500 —
ad i N S U P
300 309
209 200
100 100
SO RIS I, T M S o
Heauencs i Heaiency i)
sie oschor e s oschor e
ConditonAVG B 54 3mHF_ANT 00075562 HORIZONTAL Conditon

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

1 (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230920
1300) 1300
1200
04|
bt 1000
90|
PEAK_BE 74| 809 PERK 74
700 y 700|
600 % s0d
W ottt sy, A
500 EY IS———————
400) 400
300 300]
209 200]
109 100
460 7463.2465.2467.2469.2471 a1 491, 2500 000 300, 1500, 700, 1s00. 2100 2300 2600.  Z700. 3000
Froquency (Hz) Frequency (MHz)
ite +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK_73 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
A (@BuVim) Date: 20230929 ) (@Buvim) Date: 20230929
1300 1300
1200 1200
1109 00|
1000) 1000
N A
900 =N 90|
s00) \ s00)
00| \ 700]
600) VG BE 54, 609] A6 54
s00) 500) —
— o . B
400 40,0
300| 300]
200 200)
109 100
450 2463.2465.2467.2460.2471 469.7491.2493. 74952457, 2500 000 300 1500, 700, 1s00. 2100, 2300 2600,  Z700. o
Froquency (MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 1
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz) Frequency (MHz)
+03CHO7-HY +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

A (dBuVim) Date: 2023.10.03 el (@Buvim) Date: 2023.10.03
1309 1300]
1209 1200)
1100 10,
1009 1000
90 900
80
00 PEAK 74 I PERK 74
700 700
L
sl VG 54| i VG 54
509 50
1 2 P 2
409 400]
300 300
200 200
100 109
000 4000, GOGO. 8000, 10000, 12000. 14000. 16000, 16000, 20000, 22000 25000 000 4000, 6000. G000, 10000, 12000. 14000. 16000 13000, 20000, 22000. 2
Frequency (MHz) Freauency (MH)
site +03CHOT-HY site +03CHO7-HY
Condition + PEAK_74 3m HE_ANT_00075962 HORIZONTAL Condition + PEAK 74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 1
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz) Frequency (MHz)
+03CHO7-HY +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10-10

PERK 74,

G 5

000

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231010

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

1 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-10 ) (@Buvim) Date: 20231010
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

2 Horizontal Vertical

Date: 2023-10-31 ) (@BuVim) Date: 20231031
743 743)
685 65|
629 629

g

anof— S
3 s .
431> ! S — 43
: 7
i
20 s 28] WM"""“"MMM
T 29 ot i |
14 14 1
14 ]
s =
o7 w0 o B e o6 w0 son 7000 oo e e s we 76 s s o
Frouency () roauancy ()
ite ascro7HY sie aacro7HY
Conditon QP 3m LF-ANT-35415(6] HORIZONTAL Condiion QP 3m LF-ANT-35415(6) VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D53 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.600KHz SWT:AUtD

110.0{ 110.0| 1

100.0| alalla 100.0|

o

by

500 i T O e et

.

e oo o
Peak

o]

o

600 1 600 VG 54

50.0) s 50| - | —— |
T O i s = e

m

+RBW:1000.000KHz VBW:3.600KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.600KHz SWT:AUt

100.0| e el 100.0|
o
70.0| 1 70.0|
w
b PSR R L e e
500 5000 ARt
s
o o o A e o o
wod
90.0f AALA 90.0f
600 600 VG 54
i o ,
— L A ey
40.0| 400} M
s

+RBW:1000.000KHz VBW:3.600KHZ SWT:AUtO

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Horizontal Fundamenta

110.0/ 110.0| 1

o

60.0) W 60.0|

500/ pacth EY: S ————— s Ll e

.

e oo o

Peak

o [

s00] B e 500 S e e == S ———

40.0| 80,0 e

m

+RBW:1000.000KHz VBW:3.600KHz SWT:AUtD +RBW:1000.000KHz VBW:3.600KHZ SWT:AUt

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@BuVim)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Date: 2023.10.11
g it
" PERK_BE 74
WWW“‘WJW
7440 zast. Zas0. 7o za%0. 0
Froquency (HHs)
oacHo7-HY

Left blank

Avg.

Date: 2023-10-11

VG BE_54,

2840, 2450,

260, 2470,
Froquency (1MH2)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.600KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

1 (@BuVim)

Date: 20231041 ) @wuvim) Date: 20231011
1300 1300
1200 1200
1109 0] s
1000) Skt 1000
900 904
500 400 T
700 700
0 NMW 00 J i
o T DA L
s00) 500
100 400
300 309
200 200
100 109
0Tz, Fro F 750, 700, pry EoeT: G0 W00 w00 o6 W00 Z0o B0 00 Z00. 000
Frequency (HHs) Frequency (Hz)
0acho7-H <030H07-HY
Conditon PEAK_BE _74 3m HF_ANT_00075562 VERTICAL Condition PEAK_78 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000Kz VEW:3000.000KHz SWTAUto
) @Buvim) Date: 20231011 ) @Buvim) Date: 20231011
1300 1200
1200 1200
1100 0]
1000 S 1000
s0d (V s0d
300 | 504
700 709
609 ki 609 AVG 54
s00) S s0q) g W ——
i — -
100 Y M
309 209
200 200
100 100
ST, i, 60 70 700, . Taa0. 7050 L R [ R R 3
Frequency (HHr) Frequency (Hz)
site <0acHo7-HY site <030H07-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 VERTICAL Condition $AVG_54 3m HF_ANT_00075962 VERTICAL
RBWL1000,000KHz VBW:3.000KHz SWT:AUto

+RBW:1000.000KHz VBW:3.600KHZ SWT:AUtO

Avg.

TEL : 886-3-327-3456

Page Number : D58 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

Left blank

Avg.

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.600KHz SWT:AUt

A (@Buvim) Date: 20231011
ka\]
MW’%
it
TR T zast. Zas0. 7o Zaa0. za%0. 2500
Froquency (WHz)
oacHo7-HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto
) @Buvim) Date: 2023-10-11
,\.M\‘\
\’w-w G BE 54
o
7. Py Zast. e 7. 70
Fraquency (WHz)
acHo7-HY

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

1 (@BuVim) Date: 2023-10-11

Avg.

+RBW:1000.000KHz VBW:3.600KHz SWT:AUtD

) @wuvim) Date: 20231011
1300 1300
1200 1200
110.0| 10,0 :
b i mMm}'M\\ oo
900 \ 904
800) PEAK_BE 74 809 PEAK 74,
700 ; 70
s B s0d |
LT O | ettt
500 e E7|—————— Ll
100 404
300 309
200 200
100 109
60 2463 A AT 2T 7 7500 G0 W00 w00 w6 W00 700 m00 00 700, 00
Froquency (iz) Froauency (iHz)
0acho7-H <030H07-HY
Conditon  PEAK_BE _74 3m HF_ANT_00075562 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEW:3000.000K Hz SWT:AUto
) @suvim) Date: 20231011 ) @Buvim) Date: 20231011
1300 1200
1200 1200
1100 0]
1009 1000
=
500 909
300 504
700 709
600 I G BE B 609 A6 54
s09 it ol s0q —
e S A ——
R
00| o [N A
309 209
200 200
100 100
60 2463 A TAGT A BT 85,2451 24052495 2457, 2500 L R [ R 0
roquency (iHz) Froauency (iHz)
site <0acHo7-HY site <030H07-HY
Condition $AVG_BE 54 3m HF_ANT_0007562 HORIZONTAL Condition

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.600KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D60 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

) @ouvim) Date: 20231041 ) @wuvim) Date: 20231011
1300 1300
1200 1200
1100 0] 1
P e TV +o0a]
900 904
00 PERK BE_74 w0 PERK 74
700 IM- 3 700
09 A ]t s o v retase
s0) ! 500 A
100 404
300 309
200 200
100 109
460 246324652467 2459 2471 o o1 7500 G0 W00 w00 w6 W00 700 m00 00 700, 00
Frequency (Hiz) Frequency (Hz)
0acho7-H <030H07-HY
Conditon PEAK_BE _74 3m HF_ANT_00075562 VERTICAL Condition PEAK_78 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000Kz VEW:3000.000KHz SWTAUto
) @suvim) Date: 20231011 ) @Buvim) Date: 20231011
1300 1200
1200 1200
1100 0]
1000 1009
504 \ 909
g \ wd
700 \ 709
600 KMW G BE B 609 A6 54
s00] w«l\wumm s00f e
100 B
309 209
200 200
100 100
60 2463 A TAGT A BT 85,2451 24052495 2457, 2500 L R [ R 0
Frequency (Hir) Frequency (Hz)
site <0acHo7-HY site <030H07-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 VERTICAL Condition $AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3.600KHz SWT:AUt +RBW:1000.000KHz VBW:3.600KHZ SWT:AUtO

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

) @Buvim) Date: 2023-10-11 ) (@Bavim) Date: 2023.10-11
1300 1304)
1200 1200)
1100 1100 :
1000 1004
900) 904
s00) 804 v
700 700
4
500 e 600
et i SR e
S0 0ttt st A 7! S E————————EATEC e
00 | 400
300 304
200 20|
100 104
S0720. 7240 0. gy Za00. . 2440, 24 G0 00 900 ob 900 Zio0 200 2600 200, 00
Frequency (HHs) Frequency (Hz)
oacHo7-HY <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 HORIZONTAL Condition PEAK_73 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.10-11 ) (@Bavim) Date: 2023-10-11
1300 1304
1200 1200)
1100 1100
1000 1004 1
a0 s 904
s00) 804
700) 700
o) o) A6 54
50 T 504 S——
R P v —— B e e £
100) o U AU o
300 304
200 200
100 100
S0z Ty 6. 7. 700, a2 70 250 G0 00 900 ob a0 Zi00  Z00 | 200 200, 0
Frequency (i) Frequency (Hz)
site acHo7-HY site <0acHo7-HY
Condition £AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S4 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:5.600KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D62 of D157

. FR381616C



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Horizontal Fundamental

1 (@BuVim) Date: 2023-10-11

1000f e ane

PEAK_BE 74|

609 g,

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

A (@BuVim) Date: 2023-10-11

0.0
700)
600) VG BE_54,
500 e +

400)

300

200

109

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D63 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

A (6Buvim) Date: 2023-10-11 A @Buvim) Date: 2023.10-11
1300 1300
1200 1200
1100 o)
1000 iy 1000 i
s00 ("”W" %0
500 w04 e
709 700
0.0l N VSR SO o o s e
400 400
309 304
200 200
109 100
07320, 740 0. 7360, 7400, 2. 2440, 2 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Froquency (HHz)
+03CHO7-HY +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK 74 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
Peak
A @Buvim) Date: 2023101 A @Buvim) Date: 2023.10-11
1300 1300
1200 1200
1109 o
1000 1000 .
90| AR 904
500 w0
700 700
500 0. o
sl R S ——— i 50 — X -
400 - A S
300 304
209 200
100 00
07320, 7340, 7560 6. 200, 2z, 7440, 2450 000 00 500 700 900 200 200 2600 2700, o
Frequency (WH2) Froquency (HH2)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT 00075962 VERTICAL Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHZ SWT:AUL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D64 of D157



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2023-10-11

hisr

500

509

09

609 = Ty

PEAK_BE 74|

T

430 2840, 250, 2460, 0. 2a80.
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

290, 2500

Left blank

Avg.

A (@BuVim)

Date: 2023-10-11

R
i
70.0| \
o

o ROV o S

VG BE_54,

5

430 2840, 2450, 2470, 2480,

260,
Froquency (1MH2)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHZ SWT:AUt

1 By bate: 20731011 J aBvm) bate 20731011
130 1300
1200 1200
110 10 .
1000 Ao 100
s00) s0q) ‘
a00) w0l | -
70.0] 70.0| I
500 o o4l 60l «)'l qL
g VOO RO SR AT YL ! L N U P Py sy e A
100 404
200 300
200 200)
100 100
Stozz. 70 750 e Zi00. 70 F440. 2 oo a0 o6 oo 06, Zioo 206 700 2. Sat0
Froquency () Froauency (ka)
ascroTHY aacro7HY
Conditon {PEAK_BE 74 3 HE_ANT.00075562 HORIZONTAL Conditon {PEAK_78:3m HF_ANT 00075562 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KH VW:3000.000KHz SWT:AUto
Peak
) By bate: 20231011 J aBovm) vate: 20231011
1300) 1300
1200) 1200
109 10
100 100
90.0| A, 90.0|
a00) w00l
700 700
609 7 609 AVG 54
soof — el s00] —t S—
40.0| 40,0
300 300
200 200
100 100
Stz i 750 7380 3100, g Th40 250 oo 0 o6 oo 06, Zio0 %06 7002700 o
Froauency () Frequency (ko)
site ascro7HY sie aacHo7HY
Condition AVG_BE 543m HF_ANT 00075562 HORIZONTAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D66 of D157



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2023-10-11

1000fcbop b gl Nt

\
S

5

|

PEAK_BE 74|

430 2840, 250, 2460, 0.

Froquency (1Hz)

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

A (@BuVim)

Date: 2023-10-11

A NN

!

\
\VWW,HMM N

VG BE_54,

R Ee—

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

2480,

2490,

2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

1000) Ao 1000
- ‘
9 809 I PERK 74
700) 70| f
- I el 1
o VS O VOO ot ! N L A oo
-
oy s
oo s oo o oo A
Peak
s
]
e :
50| e Sy s00] 7 ==
40.0| A 40.0| e
o
o s

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHZ SWT:AUL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D68 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

1 (@BuVim) Date: 2023-10-11

1000] g PRI A i,

PEAK_BE 74|

by SRy M,

A
500 o e

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023-10-11

D

s00)
700)
600) T

AN

VG BE_54,
e —

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D69 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

o

" R S U B e 2 et
.

e oo o
Peak

o]

o

by J
00| 1 . 50,0 P e I e———
40.0| 40,0 s

m

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@BuVim)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Date: 2023.10.11
e
\ i
7440 zast. Zas0. 7o Zaa0. za%0. 0
Froquency (HHs)
oacHo7-HY

Left blank

Avg.

Date: 2023-10-11

EEEE

\

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

- VG BE_54,
S
2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
+03CHO7-HY

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH09 2452MHz - L
1+2 Vertical

Fundamental

[— s ——
s00
b B o ifin? | it
500/ LT Pmm—————
09
Froqmney it roqoncy
RBW00300n e VAW 3000. 0000 WAt REWEi000 000 e VEW:3000000KHe SWTAuto
Peak
10
w00

90|
s00) s00)
00| 700]
600) 609] A6 54
500] T == 500)

P ————— i B

400 40,0t
300| 300]
200 200)
109 100

3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0

Frequency (1MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

+RBW:1000.000KHz VBW:5.600KHZ SWT:AUL

Avg.

TEL : 886-3-327-3456

Page Number : D72 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 2023-10-11

900) \
700
500 i
Hhrnpa

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

o
.
e e e,
Peak Left blank
- SR,
600 AVG_BE 54|
o M
-

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

Date: 20231018 A a8 Date: 2023.10.18
1300 1300
1200 1200
1109 0.
1000 1000
900 904
09 PEAK 74 80 PEAK 74
709 700
500 60
500 504
400 400
309 304
200 200
109 100

000 4000, 6000, 8000, 10000 12000, 14000, 16000 18000, 20000 22000. 25000 000 4000, G000, G000 10000, 12000 14000. 16000, 18000 Z0000. 22000 25000

Froquancy (WHz) Froquancy (HHz)
+03CHOT-HY +03CHO7-HY

Condition +PEAK_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK 74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10-18

PERK 74,

G 5

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231018

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D75 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-18 ) (@Buvim) Date: 20231018
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D76 of D157



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2023-10-18

PERK 74,

1

000

4000 6000 8000, 10000. 12000 14000. 16000 18000 20000 22000 25000
Frequency (1Hz)

+03CHO7-HY

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

1300
1200

1000
90|

site
con

Date: 20231018

w04
700
60
504
400
304
200
100

PERK 74

dition

000

7000, 6000, 8000, 10000. 12000 14000, 16000. 18000, 20000 22000 25000
Frequency (MHz)

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D77 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10-18

PERK 74,

G 5

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231018

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

1 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-18 ) (@Buvim) Date: 20231018
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000 G000, 8000 10000 12000. 14000, 16000. 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF

1+2 Horizontal Vertical

Date: 2023-10-31 ) (@BuVim) Date: 20231031
743 743)
685 65|
629 629
574 ) 574

00— 00—
2 3

43 ¥ .J\S 3 [T
25 WW ks 28| MWM g
ey I
‘Condition QP 3m LF-ANT-35419(6) HORIZONTAL Condition QP 3m LF-ANT-35419(6) VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D80 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

<External Antenna>

<Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Peak

site
con

Date: 20231023

1300
1200
1109
1000

s00)
700

e
& m//

400)

209

109

240,

dition

2360, 2380, 2400, 215
Froquency (1Hz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

) (@BuVim) Date: 20231023
PERK 74
A
e e
T e e

000 300 1500, 700, 1s00. 2100, 2300, 3000

Frequency (MHz)

+03CHO7-HY
ondition +PEAK_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Avg.

Date: 20231023

-

.

Condition

310 2520,

2360, 280, 2400, 215
Froquency (MH2)

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

) (@Buvim)

Date: 20231023

A6 54

000 300 A500. 700, 1%00. 2100 2300,
Frequency (MHz)
+03CHO7-HY
Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

) @Buvim) Date: 2023.1023 ) (@Bavim) Date: 2023.1023
1300 1304)
1200 1200)
1109 1100
1000 1004
900) ) 900
s00) 804 v
700 700
500 600
- | PP
500 SO0 v
400 400
300 304
200 20|
100 104
S0 2o, =Ty 760 =Ty Za00. s G0 00 900 ob 900 Zio0 200 2600 200, 00
Froquency (Wie) Froquency (MHa)
site oacHo7-HY ite <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231023 ) (@Bavim) Date: 20231023
1300 1304
1200) 1200)
1100 1100
1000 1004
900 904
304 804
700 700
o) o) A6 54
500 - 504 =
S P R
00 P O AV
300| 304
200 200
100 100
S0 7 =Ty 70, 7. 700, 75 G0 w00 900 ob a0 Zi00  Zi00 200 200, 0
Frequency (HHz) Frequency (MHa)
site acHo7-HY site <0acHo7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 VERTICAL Condition +AVG_S4 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW.000KHz SWT:AULD  RBW-1000.000KHz VBWS.000KHz SWTAUD

TEL : 886-3-327-3456

Page Number : D82 of D157
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

1 (@BuVim) Date: 20231024 ) (@Buvim) Date: 20231024
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 1
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz) Frequency (MHz)
+03CHO7-HY +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

Horizontal

Vertical

QP/
Peak

Date: 2023-10-31

743
st
529)
574 ap)
st4)
4571
00—
343 . 5 s
28.6/ i
2
mm g Mwmww |
14 WMN\ i !
bl
|
0 @6 w6 40 S0 60 700 ao 900 0
Frequency (HHs)
te 0acHo7-HY
ondition QP 3m LF-ANT-35419(6)_H HORIZONTAL

Date: 20231031

457]
00—

& 5
286
gk

24|z i WWM
74 jlat
1.4
57|

700, 800, E

ap

=

5

0 100,

ondition

00 a0 400

+03CHO7-HY
+QP 3m LF-ANT-35415(6)_H VERTICAL

600,
Froquency (MiHz)

00, 1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR381616C

<Sample 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Fundamental

1 (@Buvim) Date: 2023-10.02

el (gBuVim) Date: 20231002
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 900
700 700]

P et w0

[ —

Avg.

500 D TR PR it et
P po
00 200
0 00
100 1
o T 5 0 50 T T LT ™ D
Froasoncy ) reasency i
sne — ste Jr—
GomdtonPEAK.BE 743 HE_ANT 00075962 HORIZONTAL o Loe g4 omHEANT 00075562 HORZONTAL
o000 00t 5000 000 S auts 2000 000 VEW50000o0s Suauto
Peak
i oot 0234002 ot asaum) oot 0234002
w0 o
10 10
o wq
1000 B | 1000 H
o i
80| / 80.0|
00 f 700
b - ﬂ/ s | | i
509 ; sad —= ==
40.0| A e
200 200
0 00
100 100
Ty P o o F T T [ L= =
ooy ) ey i
sie oxcHor sne r—
Sondon e B 34 3 AT COUTS36ZHORZONTAL Sonion Sl 34 HE_ANT_0OUTS362 HORZOMTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D85 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

p ]
by . I ———
50.0 50,0}t bttt
.
e e o
Peak
o]
o N
.y : =
40.0] Annv——-—/—w
m
A A

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

] L
s00 \
oy o i T "
o e S
.
e oo o
Peak
o]
o
ad ————
40.0] An.nM
m
ool

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2023-10.02

1000/‘\"’\\
90,0 \

iR

1
R VNS RSUR VNP A ST

PEAK_BE 74|

2840, 250, 2460, 0. 2a80.
Froquency (1Hz)

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

290, 2500

Left blank

Avg.

A (@BuVim)

Date: 20231002

VG BE_54,

430

2840, 2450,

260, 2470, 2480,
Froquency (1MH2)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

2490,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

i .
“ i
: -
50.0 sn.anwWﬂva‘M
AR R e
ol
- -
609 609 AVG 54
T

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2023-10.02

PEAK_BE 74|

site +03CHO7-HY

2460, 0.
Froquency (1Hz)

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2a80. 290, 2500

Left blank

Avg.

A (@BuVim)

Date: 20231002

s00f
500
700
500

500 AN

VG BE_54,

430 2840,

site +03CHO7-HY

2450,

260, 2470,
Froquency (1MH2)

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

2480, 2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2023.10.02 A @Buvim) Date:2023.10.02
1300 1300
1200 1200
1100 o) 1
10007 1000
900 904
09 PEAK_BE 74 80 PEAK 74
709 700
9 TN St 9 et
oo o L S OO oo e T
500 500t
400 400
309 304
200 200
109 100
160 2463.2465.2467 2469 2471 o1 o 0 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Mie) Froquency (MHa)
site +03CHO7-HY site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
A @Buvim) Date: 2023-10.02 A @Buvim) Date:2023.10.02
1300 1300
1200 1200
1109 o
1000r 1000

900 900
s00) 80
700] 700
o N
500 \/r/\/\,\f

AVG 54
500 I
o — —

400 400
300) 309
209 209
100 100

7460 246324652467 2460 2471 46024912493 24952457, 2500 000 00 500 700 900 2100 200 2600 2700, o

Freaquency (Miz) Freauency (M)

site +03CHO-HY site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_S54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO +RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
1 Vertical Fundamental
sonm"\\ 0.
800 ~ [PEAK_BE_74 800 PEAK 74
700 \ 70.0|
wd ; .
o e P S R P U OO P O A A OO | IR Ao e
o
e o oo oo ey o o
Peak
ung
900 T 90.0|
80.0| \ 80.0|
700 \ 700)
600 N AVG_BE b4 600 VG 54
ad _ —
40.0| An.nr-»NAf
wd
oo e s TR A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Date: 2023-10.02 el (gBuVim)

Date: 20231002

el

1000
90|
s00)
700] T

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

peRK 7
0l
SRS, i | Vit
Y, —_—
a0l
300
200
100
e 7560 e 7400 7815 w0 w0 s oo T 70 700 — E
Freauency (WHa) Freauency (ki)
sie soacHorHY
{PEAK_BE 74 3m HE_ANT.00075562 HORIZONTAL : PEAK 78 3m HE_ANT 00075962 HORIZONTAL
RBW:1000.000KiHz VBW:3000.000KlHz SWTAuto RB!:100.000KH VEW:3000.000KlHz SWTiAuto
vate 20231002 - vate 20231002
1300
1200
o
100.0| 1
e y
s0q)
s00)
700
i 600 T [ VG 54
A s00] T ——— = e
T 40,Q et
300
200
100
7560, B 7300 2015 G o s oo e zio0 00 7700, E
Freauency () Freqwency (i)
sie saacHo7HY
AVG_BE 54:3m HE_ANT 00075562 HORIZONTAL Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

100.0| 100.0| 1
o
o PR o Vgt sin bt
50| M
.
e e o
Peak
o]
o
ad L —————— =
40.0| 40, Qe
m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

) aBuvm) oate:2023.08.20 ) B Dot 20230920
1200 1204
1200 1200
g 10 )
100 1004
a0 s0d
w00 s0d -
100 N 704
600 i ot s0d
s0.gfeteltna 500 g g s s
o 400
%00 204
200 204
100 104
sonm  Ba T80 T T T T oG 0t T 1D R T T )
Fraauency o Froauancy (i)
site oscHor Y site JoacHorHY
Conditon PEAK_BE_743m HE_ANT_00075562 HORZONTAL conditon {PEAK_743m HE_ANT_ 00075562 HORIZONTAL
RWEL000000KHz VBIW:3000.000KHz SWTAUto RBWA1000 000KH VEW:3000.000KHz SWTAUto
) gBuvm) oot 20230020 ) aBvm) oot 20230020
1204 1204
1200 1200
100 100
100 S 1004
s0d s0d
s0a) s0d
7o) e 704
00 7 bl | A5 54
501 s0d g m—
(USSR SR e
) A0gf
200 204
200 204
100 100
) 7580 T T T oo a0 0 o M0 00 B0 B0 Ton. o
reauency i) Frequancy (Hh)
ste JoscHorHY ste JoacHoHY
condition {AVG_BE_54 3m HE_ANT 00075962 HORIZONTAL Condton {AVG_43m HE_ANT_00075562 HORIZONTAL
{RBWH1000.000KH VBWR.000KH: SWTAUtO {RBWH1000.000CH VBW:3.000KHE SWTAUto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

1 (@BuVim) Date: 20230929

S PEAK_BE 74|
700 i,

430 2840, 250, 2460, 0. 2a80. 2490, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

A (@BuVim) Date: 20230929

o
b

VG BE_54,
500 . )

400)

300

200

109

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
1 Vertical Fundamental
100.0| 100.0| 1
o
wd . | N —
50.0) sn.nwwmuwwwﬂwmw“
o
e o oo oo ey o o
Peak
ung
wd
500 — 600 o
500 1 o 500 e e || S ———
40.0| Annm"_-//_/\“
wd
oo o s TR A
Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20230929

PEAK_BE 74|

430 2840, 250, 2460, 0.
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2a80. 290, 2500

Left Blank

Avg.

A (@BuVim)

Date: 20230929

900
500
700
500

50.0 \

VG BE_54,
+

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

2480, 2490, 2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

by T

s \ . ,

500 et bt Attt [ S SR IV AU o

.

e oo o
Peak
AVG_BE b4 600 VG 54

An.nM

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2023-10.02 ) (@Buvim) Date: 20231002
1300) 1300
1200) 1200
100 04|
1000) 1000
[T AN

90 \ a0
a00

PEAK_BE 74| 809 PERK 74
700 700)
s00) T 600]

50.0) 50.0f adimpt ramend bbb gangrrinindis b
.
e e o
Peak
AVG_BE b4 600 VG 54
; —— —
An.nW'w
m
AN At e

Avg.

TEL : 886-3-327-3456 Page Number : D100 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

A (@Buvim) Date: 20231003 el (9BuVim) Date: 20231003
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800 PERK 74| 200 PERK 74
700 700]
609 VG 54 09 VG 54
500 500]
1 1
400) 400
300 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 13000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000, 2
Frequency (MHz) Frequency (HHz)
site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Condition +PEAK_74 3m HE_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10.03

PERK 74,

G 5

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231003

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

1 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2023-10.03 ) (@Buvim) Date: 20231003
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

A (@Buvim) Date: 20231003 el (9BuVim) Date: 20231003
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800 PERK 74| 200 PERK 74
700 700]
609 VG 54 09 VG 54
500 500]
1 1
400) 400
300 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 13000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000, 2
Frequency (MHz) Frequency (HHz)
site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Condition +PEAK_74 3m HE_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023-10.03

PERK 74,

G 5

4000 6000 8000, 10000, 1
i

+03CHO7-HY

2000 14000, 16000, 18000, 20000. 22000, 25000
requency (MHz)

+PEAK_74 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 20231003

1300
1200
o)
1000
904
w04
700
60

PERK 74

AVE54

504
400
304
200
100

4 2

|

000

site
Condition

7000, 6000, 8000, 10000. 12000 14000, 16000, 18000, 20000 22000 25000

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2023-10.03 ) (@Buvim) Date: 20231003
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal Vertical

e s o 0.1 g ——
s 3

as s

as s

s . s .
514 514 ‘
ar - ‘

o Py . PR —
) ; oot “ MWW

. v

o J W‘M M d ‘\w WWWM 4

o L

4 na

o o

NN hr s e Y S RN e e e e e

srcane Frcane

e ascuor . ascuor
[T S e ——— PR ——

QP/
Peak

TEL : 886-3-327-3456 Page Number : D107 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

100.0| e 100.0| i
o
by ) i i
500/ T 0.0 g AR s oAAS
.
e oo o
Peak
o]
o e
600 600 VG 54
o 8 E——
40.0) Annv‘f"’_‘*ur/
m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Vertical Fundamental

1 (@BuVim)

Date: 2023-10.03 ) (@Buvim) Date: 20231003
1300) 1300
1200) 1200
100 04|
1000) 1000

90.0| = 90.0|
m /

B RS ee e e e ———
s e
.
e e o
Peak
o]
o
by 1
by ! — =
40.0| m_nv——’—’_\“/—’/
m

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD +RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456

Page Number : D109 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

.

s il
s0d Van
500 Y w04 e
wo - L
g Dt st A
s

Sy oy

CRowins o o o e oo RSB Ao
s
P
600 600 VG 54
500] 500] — |EE—
L

g

oy oy

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Date: 2023-10.03
\
\\ PEAI BE 74
o
2840, 250, 2460, 0. 290, 2500
Froquency (1Hz)
+03CHO7-HY

Left blank

Avg.

Date: 20231003

\

S -

VG BE_54,

2840, 2450,

260, 2470,
Froquency (1MH2)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental

1 (@BuVim) Date: 2023-10.03 ) (@Buvim) Date: 20231003
1300) 1300

1200) 1200

100 04|

1000)

1000
900) /" 90|
s00) s00) PRl
700 700)
s00) 1 600]

.
e e o
Peak
o]
o

600 600/ AVG_54]
o

400 00T
300| 300]
200 200)
109 100
3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (1MH2) Frquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2023-10.03

R

PEAK_BE 74|

.

2840, 250, 2460, 0.
Froquency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

290, 2500

Left blank

Avg.

A (@BuVim)

Date: 20231003
A
\ VG BE_54,
T
2840, 2450, 260, 2470, 2500
Froquency (1MH2)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtO

A (@Buvim) Date: 2023.10.02 A @Buvim) Date:2023.10.02
1300 1300
1200 1200
1100 o)
1000 1000
an\ 00|
09 PEAK_BE 74 80 PEAK 74
709 700
9 o : o T T e et
500) 50,0 oA AR
400 400
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 7 00 000 00 f500. 1700 1900 700 200 2100, 3000
Froquency (Wiz) Froquency (HHz)
ite +03CHO7-HY site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
Peak
A @Buvim) Date: 2023-10.02 A @Buvim) Date:2023.10.03
1300 1300
1200 1200
1109 o
100 1000
90| 904
500 w0
700 N 700
sof N B 50 e ——
400 B A e e
300 304
209 200
100 00
1460 246324652467 2460 2471 46024912493 24952457, 2500 000 00 500 700 900 2100 200 2600 2700, o
Frequency (HHz) Froquency (HH2)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT 00075962 HORIZONTAL Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Vertical Fundamental

1 (@BuVim)

90.0[ 90.0|
ang \ PEAR BE T4 a0g) PERCTA
700 N 700
by ,
50.0) \WL 500 im0
.
e e o
Peak
o]
ol
70| \ 700]
600 \ AVG_BE b4 600 VG 54
g \ . ==
40.0| An.nv——-—'*"'\/h‘
m
A A

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

o
609 ri‘) 00 oo | Skt e
50.0f 5n,nmeMwMW
o

oo o
-

.

900 [ 900
w -
ol _ = e
40.0| An.nM
o

e e oo e A oo

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

90.0| S 90.0|

s00) . o s00] I

500 500t O

.

e e o

Peak

o]

o

by

ad J -

40.0| m_nW/

m

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

100.0| P 100.0|
o
by i
VD SV URI Il
s o
.
e oo o
Peak
o] .
o f
304 / s0q]
60.0) //
ad :
m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2023-10.02

PEAK_BE 74|

430 2840, 250, 2460, 0.

Froquency (1Hz)

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

2a80. 290, 2500

Left blank

Avg.

A (@BuVim)

Date: 20231002

i, ﬂ,\_”\
s00)

700 A

VG BE_54,

430 2840, 2450, 260, 2470,
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AULD

2480, 2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Peak

100.0| 100.0| 3
i e
«d
R e
50.0 50.0fuwitrbtbpbt iy
s
P 8 s

site
Condition

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

site
Condition

+03CHO7-HY
+PEAK_73 3m HF_ANT 00075962 VERTICAL
*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Avg.

A (@BuVim) Date: 20231002 ) (@Buvim) Date: 20231002
1300 1300

1200 1200

1109 00|

1000) 1000

900 = 90|

s00) s00)

600) ; 600] W
500| s0.0f e re—— | | 5 S ———
400 P e S A ettt S

300| 300]

200 200)

109 100

3102320, 7340, 2360, 2380, 2400, 220, 2440, 2450 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (1MH2) Frquency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

1 (@BuVim)

Date: 2023-10.02

E——————

900)
809 PEAK_BE 74|

Y
600) WM‘"MM H

430 2840, 250, 2460, 0. 2a80. 290, 0
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left Blank

A (@BuVim) Date: 20231002

909
s00)
600) \\ AVG_BE 54

500 =

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

Avg. Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

) @Buvim) Date: 2023.08.20 ) (@Bavim) Date: 2023.0290
1300 1304)
1200 1200)
1109 1100 .
1000 ezt 1004
900) 904
709 me + 709)
500 e 600 |
ey o
T S —— I ————— g
500 X R
400 400
300 304
200 20|
100 104
50 24632165 2467 2468.2871 o o1 70 G0 00 iS00 700, 1900 00 200 zon. 00
Frequency (Hiz) Froquency (iH:)
oacHo7-HY <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 HORIZONTAL Condition PEAK_73 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.09.29 ) (@Bavim) Date: 2023.09.29
1300 1304
1200) 1200)
1100 1100
1000 1004
(g
90| 904
304 804
70,0/ \\\'\ 70|
509 = VG BE 54 o) A6 54
s00) E— sad g s 1 e s
— o
00 40
300| 304
200 200
100 100
150 24632165 24672468 2871 85,2451 24052495 2457, 2500 G0 w00 900 0b a0 700 Zi00 2600 200, 0
Frequency (Hir) Froquency (H:)
site acHo7-HY site <0acHo7-HY
Condition £AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW.000KHz SWTAULO  RBW-1000.000KHz VBWS.000KHz SWT:AUtD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

A (@Buvim) Date: 2023.08.29 A @Buvim) Date:2023.09.20
1300 1300
1200 1200
1100 o)
1000 1000 1
SRS
900 904
09 PEAK_BE 74 80 PEAK 74
709 700
i
Y - o0 o S
500 S0 A bt bt A .
400 400
309 304
200 200
109 100
160 2463.2465.2467 2469 2471 o1 7 0 000 00 f500. 1700 1900 700 200 2100, 3000
Froquency (Wiz) Froquency (MHa)
ite +03CHO7-HY site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition +PEAK 74 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
A @Buvim) Date: 2023.09.29 A @Buvim) Date:2023.08.29
1300 1300
1200 1200
1109 o
1000 1000
900 e 904
500 w0
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz
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Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical
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Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL
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Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical
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Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Vertical
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Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CHO6 2437MHz
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Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical
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Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR381616C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz
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802.11g LF
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QP/
Peak

Date: 2023-10-31 ) (@BuVim)

+QP 3m LF-ANT-35419(6) VERTICAL

vate 20731031
743 7a3)
o8 oas)
629l 629
514 | 514 o
sta st H
1571 1571
soo— 00— .
343 -} 343) 3 m
+ 5 e
21 i B W 2] e
!

29 vMW MWMMWWW o Wiy
14 ),. 2
1.4 d 1.4
s s

T W w0 a0 s ee  wo ma sm o o w0 me . ae s we 7o mmsm o

Frouency () roauancy ()

sie cacror-y site saacro7-#y
Condition QP 3m LF-ANT-35415(6) HORIZONTAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D130 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

1 (@BuVim)

Avg.
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Page Number

: D132 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2
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Fundamental

Peak
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Left blank
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Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L
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+RBW:1000.000KHz VBW:3.600KHZ SWT:AUtO
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Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Vertical
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Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CH11 2462MHz

1+2 Horizontal
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Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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1+2
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R
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Report No.

: FR381616C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20231012

w veAK B 74
AT

2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 20231012
S
\\ VG BE_54,
S NUNV <
2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No.

: FR381616C

) @Buvim) Date: 2023.10-12 ) (@Bavim) Date: 2023-10-12
1300 1304)
1200 1200)
1109 1100
|
1000 1004
Lol
900) 904
s00) 804 | v
70.0] 70.0( 1
60 - s0d
A R ——
50| 500} b Hdrgsags st RN
400 400
300 304
200 20|
100 104
S0720. 7240 0. gy Za00. . 2440, 24 G0 00 900 ob 900 Zio0 200 2600 200, 00
Frequency (HHs) Froquency (iH:)
oacHo7-HY <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 HORIZONTAL Condition PEAK_73 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023-1012 ) (@Bavim) Date: 2023-10-12
1300 1304
1200) 1200)
1100 1100
1000 1004
90| PACA 900
304 804 i
700 700 i
600 = 00 / AVG 54
500 B s00] i  ——
O PO R — e
404 o I DU SOt
300| 304
200 200
100 100
S0z Ty 6. 7. 700, T2 Tt 250 G0 w00 900 0b a0 Zi00  Zi00 | 200 200, 0
Frequency (HHr) Froquency (H:)
site acHo7-HY site <0acHo7-HY
Condition £AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S4 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBWSS.S00KHz SWT:AUTD  RBW-1000.000KHz VBWS.S00KHz SWT:AUtD

TEL : 886-3-327-3456
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FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 (@BuVim) Date: 20231012

1000 il
o i
a0 i PEAK BE 74

A
b
s00) AN

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

A (@BuVim) Date: 20231012

NN _J_\

P L

500 bl SN S

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

) @Buvim) Date: 2023.10-12 ) (@Bavim) Date: 2023-10-12
1300 1304)
1200 1200)
1109 1100 4
1000) D 1000 )
900) 904 ‘
s00) 804 | v
700 700 /
4
500 600
bbb ciaspnsns Mo B B B s et
50.0f vl L i
400 400
300 304
200 20|
100 104
S0720. 7240 0. gy Za00. . 2440, 24 00 o0 S0 4700 1900 76 200 2600 2700, 00
Frequency (HHs) Froquency (HHz)
oacHo7-HY <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023-1012 ) (@Bavim) Date: 2023-10-12
1300 1304
1200) 1200)
1100 1100
1000 ] 1004
900 prn 904
s00) s00) i
700 700 |
509 e 600 i —
s00] e s0q] ——7 S——
PO R o — B ———
404 o N ISV ISUURE B
300| 304
200 200
100 100
S0z Ty 6. 7. 700, T2 Tt 250 00 o0 iS00 700 1900 706 00 2600 7700 0
Frequency (HHr) Froquency (HH2)
site acHo7-HY site <0acHo7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 VERTICAL Condition +AVG_S4 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:5.600KHZ SWT:AUL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

1 (@BuVim) Date: 20231012

1000 W«w'«wwm«,\

90.0 \

\Lw PEAK BE 74
e S TR

wn R

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

A (@BuVim) Date: 20231012

w0l W G B 54
500

s

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR381616C

) @Bovim) Date 2023012 J @suvm) Date: 2023.10-12
1300 1300
1200 1200
110l 100
1000 1004
i
909 s0q|
309 s0ql AT
109 700
a0 o0l
1 IO R | | e
500 50,0 gnptaeh g o
109 404
209 204
200 20
100 10
S0, 746 750 7580, 7100, . 740, 78 oo o0 10 oo 1o 7o B 206 2700 00
Froauency () Frequency (Hz)
ite oaco7 Y sie soacHor Y
Condition PEAK_BE_743m HF_ANT_ 00075562 HORIZONTAL Conditon £PEAK_743m HF_ANT 00075562 HORIZONTAL
 RBWEL00D.000KHz VBW3000.000KHz SWTAUto RBWE1000.000KH2 VBW:3000.000KH2 SWT:AUt
) @Bovim) Date: 2023.10.12 J @Bavm) Date: 2023.10.12
1300 1300
1200 1200
104 o)
1000 1004
a0l 504
30 50|
09 I s0g o5
s00) 7 / s00) g | Em—————
o e
10 00—
300 204
209 200
100 10
St07530. B0 7368 ED 7400 7420 440 2850 oo o0 10 oo 10 7o B 06 2700 0
requency (MHi) Frequency (MHa)
site oacHorHY sie soacHorHy
Conditon £ AVG_BE_543m HF_ANT 00075562 HORIZONTAL Conditon £AVG._543m HF_ANT 00075562 HORIZONTAL
 RBWE1000.000KHz VBWSS.600KHE SWTAUtO  RBWE1000.000KHE VBWS.600KHE SWT:AUtD

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR381616C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20231012

wwwwww W»M%u\

PEAK_ BE 74
09 \
) 5

430 2840, 250, 2460, 0. 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

A (@BuVim) Date: 20231012

B i

700)
600) VG BE_54,
500 X

400)

300

200

109

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH09 2452MHz - L
1+2 Vertical Fundamental
100.0| 100.0| M
o
609 " M" e 60 octoospilital | Symtorsreudbsnmsebiue oo e
500 L s i e
o
ez comn T s conen oo oo o oo o
Peak
ung
90| AR 00|
50| 3 A 50,0 y— —
40.0| B e e
wd
oo e s TR A
Avg.

TEL : 886-3-327-3456

Page Number : D149 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+2 Vertical Fundamental

1 (@BuVim) Date: 20231012

O
9 Ay

.

430 2840, 250, 2460, 2470, 2a80. 290, 2500
Froquency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

A (@BuVim)

900 S
: V\Mm\

o S L

Date: 20231012

VG BE_54,

430 2840, 2450, 260, 2470, 2480, 2490, 2500
Froquency (1MH2)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:5.600KHz SWT:AUt

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR381616C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2023-10-18

»»»»»»»

000

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000. 25000
Frequency (Hz)

03CHO7-HY
+PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Date: 20231018

1300
1200
o)
1000
90
a0

700
60
50
40
300
200
100

VG 54

000

site
Condition

7000, 6000, 8000, 10000, 12000 14000 16000, 13000, 20000 22000. 2
Frequency (HHz)

£03CHO7-HY
+PEAK_74 3m HE_ANT_00075562 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-18 ) (@Buvim) Date: 20231018
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000, 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR381616C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 2023-10-18 ) (@Buvim) Date: 20231018
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
809 PERK 74, 809 PERK 74
700 700)
600 G 5 609 AVE54
500 s00]
1 2 1 2
400) 400
300 300]
209 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000
Frequency (1Hz)
site +03CHO7-HY site +03CHO7-HY

Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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